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/-~ (EMERGENCY PRER CU'DFF) ™

Tokheim Corporation has determined that because more than one disconnect may
be required, Consoles and/or Dispensers equipped with Emergency Stop Switches
do notguarantee shutting off all power to the dispensers. Inorderto provide the
highestlevel of safety to you, youremployees, and customers, we recommendthat
allemployees be trained as to the location and procedure of tuming off power to
theentiresystem. ThisisinkeepingwithN.F.P.A. 30A, 1993 Edition, Code#4-1.2:

“Adearlyidentiied andeaslyacoesshie snichies) orciuitbreaker(s)shalbe

providedatalocationremotefromdispensingdevices, includingremote pumping

systems, to shut off the power 1 al dispensing devices in the evert of an

emergency.”

Additionally, in accordance with N.F.P.A. 30A, 1993 Edittion, Code #9-4.5:

“Emergency controls spediied in 4-1.2 [isted above] shal be insialed at a
locationacoeptable tothe auithority havingjurisciction, butcontrols shalnathe:
more than 100 ft. (30m) from dispensers.”

- /

DISCLOSURE NOTICE
ﬂmnmamﬁHMpq}mbedMnO}mamﬂedaa

IMPORTANT
THIS EQUIPMENT MUST BE INSTALLED AND USED IN ACCORDANCE WITH ALL
FEDERAL, STATE, AND LOCAL CODES AND REGULATIONS, INCLUDING, BUT NOT
LIMITED TO, THE NATIONAL ELECTRICAL CODE (N.F.P.A. NO. 70) AND THE
AUTOMOTIVE AND MARINE SERVICE STATION CODE (N.F.P.A. 30A).

IFOC  WARNING !

DISCLAIMER
ALTHOUGH TOKHEIM CORPORATION HAS ATTEMPTED TO COMPILE THE MATERIAL
IN THIS MANUAL WITH ACCURACY, NEITHER IT, ITS' EMPLOYEES, NOR ITS’ AGENTS
CAN MAKE ANY WARRANTY OR REPRESENTATION, EXPRESSED OR IMPLIED, WITH
RESPECT TO THE LIABILITY WITH REGARD TO THE USE OF THIS MATERIAL, OR
ASSUME ANY LIABILITY FOR DAMAGES RESULTING FROM THE USE OF ANY
INFORMATION, APPARATUS, METHOD, OR PROCEDURE DESCRIBED IN THIS
MANUAL.

- /
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A DANGER

REMEMBER,

GASOLINE AND PETROLEUM PRODUCTS ARE

FLAMMABLE. THEREFORE, TO AVOID DEATH OR INJURY TO PERSONS,

OR DAMAGE TO EQUIPMENT OR PROPERTY, THE FOLLOWING
PRECAUTIONS ARE MANDATORY AND SHALL BE FOLLOWED WHEN
INSTALLING, USING, OR WORKING AROUND TOKHEIM EQUIPMENT.

Tokheim equipment must be
installed and used in
conformance wih al bulding/

fe aodes ad d dher sy
requiemens gppicabe © s
insalionanduse

Tokheimdispensersshalnatbe
usadiordiedi g dfaast

wihout flers, seperaiors, and
other equipment necessary to
ensure product purty.

Chedk d Inudcanying joris

of the dispenser and piping
Sysem for proper tightness o

aad pold ks pir D
Qperation and daly thereafer.

Dispensers must be anchored to

To redlce the ik of eledicel

shodk  when sevang, un of d
power to al equipment. In
submersible pump applications,

un of poner 0 the submesbe
pump and any other dispensers
which use that submersible
pump. AC power can feed back

o a shutoff dispenser when
dispensers share a common
submersible pump or starter

ety
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Anays tum off al poner b the
dispenser and submerged pumps

atthemesterpanelanddoseany
impact valve before performing
anymaintenanceorsenicetothe
dispenser,indudngthechanging
d ay id fes o daes

Ao, bodkisands sonovehides
canpuluptothedispenserwhen
the dispenserisbeingworked on.

Never permit the dispensing of
gasoline or other petroleum
produas 1o a vehide wih is
motor running.

Never permit the dispensing of
gasoline or other petroleum
products into unapproved
containers, or into approved
containers in or on vehides,
induding tuds. Al approved
coniainers mugt be fled on the
goud D peet shac  dedage
AwaysuseTokheimapprovedand
UL Isted hose assembies and
nozzesortis deperse.

Never permit smoking or the use
of open fames in the dispernsing
aea

Neverpermithosestodragonthe
island or dispensing area.
Someore maytiporfal

Awaysdeanupproductsplison
the driveway.

k 5 the owner's and operators
resporshily 0 ensure et the

proper waming signs are posted

per NFPA 30A 1993 Ediion,

Coce #99. Thee ndue,  but ae
natimiedio

*“STOP MOTOR”
**“NO SMOKING”

*WARNING - [TIS
UNLAWFUL AND
DANGEROUS TO
DISPENSE GASOLINE
INTO UNAPPROVED
CONTAINERS”.

fidsgdmapana

ther dothing, the person must

wash, and their dothing mustbe

changed immediately. Do notgo

ner open fames,  spaks, o peope

smoking.

Donat reuse gaskels o seas when
senidng or rebuiding Tokheim

equipment. Always use new
Tokheim fumished gaskets or

S22 S

Ensure dispensers are propetty
grounded before using.

Don't destroy these pages.
These wamings are for your
SAFETY!!

Pecei
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INTRODUCTION

This document contains information proprietary to Tokheim Corporation. The data
containedherein,inwholeorinpartmay notused ordisclosedoutside the recipient

or purchaser for any purpose other than to assist in the ordering of the equipment
described within the document.

This manual provides a parts breakdown of each model or unit, or sub-assembly of
the Tokheim Model 262A series dispenser. A breakdown of individual parts is
necessary toensure thatthe corectpartis obtainedwhenordering replacements or
spares. Thismanual has been preparedtoassistinthe prevention of error through
ordenng.
TOKHEIM CORPORATION
P.O.Box 663
Fremont, IN 46737

(219) 4959806
FAX: (219)4953100

Whenordering, ALWAY Sje te serialand modelnumberof yourmodelorunt Bepreparedtogive
thebloning information b ensLire you receive the comect Lplies:

INFORMATION ON YOUR UNIT(S)

-

ITEM NAME:
SERIAL NUMBER:
MODEL NUMBER:

ITEM NAME:
SERIAL NUMBER:
MODEL NUMBER:

ITEM NAME:
SERIAL NUMBER:
MODEL NUMBER:

ITEM NAME:
SERIAL NUMBER:
MODEL NUMBER:

o

%

Usethe partnumberand description to order your new part(s). Donot  orderparts byiterm number.
item numbers are used on the illustrations for location purpases only.

Faiure toinstall any model, unit, or part of the 262A series dispenser per Tokheim

spedifications, orifmaintenanceisperformedbyuntrainedpersonnel, may void the
Tokheim Warranty.

262A Dispenser PatsManual Fom4660 Verson10
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Thefolowingis anexample of amodel numberfora MODEL 262A dispenser:

Tokheim model number = 262AFL-M-S-HV-LC-1-RC-TW-KP
MODEL NUMBER = 262A plus:

NOZZLE METER & PUMP VAPOR
POSITION VALVES TYPE RECOVER
MASTER/ NUMBER o NUMBER O} MISC.
SATELLITE PRODUCT HOSES OPTIONS

-

~

4 NOZZLE POSITION

(NOE NTRY). coevriieeereeee S IDE LOADNOZZLE(l SLANDORIENTED, SIDE A ANDSIDE B HAVEDISPLAYS

FOREACHHOSE
FL e F RONTLOADNOZZLEL ANE ORIENTED, ONEDISPLAY PERHOSEH

MASTER / SATELLITE OPTION

(NOE NTRY). coeeeeieeieenieeeiee S TANDARI STANDALONEDISPENSER
M ..M ASTERONLY

... M ASTERM ASTER

....S ATELLITE ONLY

... S ATELLITE,S ATELLITE

..M ASTERS ATELLITE

METER AND VALVES

(NoE NTRY). coeerenieneenneneens S TANDARDVOLUMEWITH 898 SERIES  POSITIVE DISPLACEMENTMETER
HV

IGH VOLUME DANIELS 1450 METERWITH1550 VALVE
IGH VOLUME LIQUID CONTROLSMETERWITH1550 VALVE
IGH VOLUME LIQUID CONTROLSMETERWITH SKINNER VALVE

NUMBER OF PRODUCTS

(NoE NTRY): coeereeaeeeneeeneeas 1 PRODUCTINLET
PRODUCTINLET
PRODUCTINLETS

PUMP TYPE
(NO ENTRY. toveevereieerieeiee S UCTIONSYSTEM STANDAROB H.P.
HD.......... ..H EAVYDUTY, SUCTIONSYSTEM
HS............. ...H IGH SPEED, SUCTIONSYSTEM

RCoaiiiiieeee R EMOTECONTROLDISPENSING SYSTEM

NUMBER OF HOSES

(NO ENTRY: cvvveeerieeeieies O NEHOSEOUTLET
T W T WIN, TWOHOSEOUTLETS

VAPOR RECOVERY

(NO ENTRY: toveevereieerieeiee S TANDARDNONVAPORRECOVERY
VC ...V APORRECOVERYDISCHARGE

...| NTERIMVAPORRECOVERYP REPIPEDTO ADDVAPORRECOVERYATER)
A MOCOVAPORRECOVERY

MISCELLANEOUS OPTIONS

(NO ENTRY: cevveeeveeeieie C ASHDISPENSERONLY

K ....C ASHC REDIT DISPENSER

..C ASHDISPENSERWITHP RESETOPTION
C ASHC REDIT WITHP RESETOPTION

~
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DETERMINETHE ASIDE OF THE DISPENSER

DISPENSER ORIENTATION: FRONT - SIDE A
Whte22ADensatisimpotertokriyhe FRONT - SIDE (A).

TO DETERMINE FRONT -SIDEA
ON THE 262A DISPENSER

Fecete  skedtedgesawhte SadHe
Trekeysnichwibeundertheheeddihedspenseronyournight
TheMaregerbuionwlbeunderthe head afthedispenseranyouret.
FRONT -SIDEAonyourrighthandside.

SIDE VIEW FRONT - SIDEA

pd [—
—]
00000 o/ 0

B
Manager ) .
BLin \ Keyswiich

A WN P

@] |
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PUMP AND PEDESAL OUTLINE

MODEL 262A-TW

15.38 28.00

| —
1
 —

12.69

3
; O (A
v.
¥ )
Yy
M
(=)
S
i{—q' : !
L———17.62———‘J 25.38
19.75
TOKHEIM CORPORATION
FORT WAYNE, INDIANA 46801 1—-741399
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PUMP AND PEDESAL OUTLINE

MODEL 262A-TW

fe——— 15.38 28.00 '
| - e R —
—1] —/
 — |  —|
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S
3 O . D
v.
¥ )
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Lo}
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}
L 17.62 =‘l 25.38
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TOKHEIM CORPORATION 1—-741400

FORT WAYNE, INDIANA 46801
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PUMP AND PEDESAL OUTLINE

MODEL 262A-FL

28.00

15.38

14.31

56.63

33.44

~{ |—1.00

] T d
L 17.62 . l
25.38

19.75

TOKHEIM CORPORATION 1-741401
FORT WAYNE, INDIANA 46801
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PUMP AND PEDESAL OUTLINE

MODEL 262A-FL-TW

15.38 28.00

=
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ikl

14.31
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33.44

~{ p—1.00
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PP ‘
25.38
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TOKHEIM CORPORATION 1—741402
FORT WAYNE, INDIANA 46801
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Drawing Number - Quick Reference Chart

The drawings used inthis manual are identified by a"drawing number”. This numberis foundinthe

battom right comer of each drawing page. Ifthere is a separate text page, the drawing number can
belocatedonthetextpageintheupperightcomerandattheendofthe partslisting. Thesenumbers

are used for reference purpases in ather drawings in this manual. The prefix number (ie. 1, 2, 9
represents the number of revisions to the drawing.

Touse this chart the prefix number is not used. Refer only to the base number

as shown below.
BASE BASE BASE
DRAWING PAGE DRAWING PAGE DRAWING PAGE
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

T3 . .o 223 73813 . e, 53 TAUBS . . 610611
2725 — 516517 73842 . oo, 520521 TAMAR . .. w3
2225 S — 489 738K . o, 412413 TH460 . ... 781
225 52523 738% . .o, 9597 TABL . oo, 76
[(75 1 (R 2713 738% . .o 314315 TALABD . ..ovvorens 0711
2225 S — “m TA285 . .o, 418419 TA1463 . . 5657
7239 . oo 39 Y7 . 443 THA6B . ..., 8486
LS50 62465 75063 . ..o, 818585 TABT . ., 812813
.55V —— 518519 TAIE2 . ..., 46417 741468 . ... 6263
T3T8 . oo 410411 T2 ., 3637 THATL . o, Koe]
L7 L 4446 TAM3 . o, 312313 TAATS . . 289
574 A—— 216217 P27 . 3% TMATA . .., 212213
L1 72 218219 2K S 32323 TMAT6 . ..., 510511
L7 SR 414415 THA3 . ., 24215 THATS . .., 316317
T3 ..o 620621 TAA39 . o, 2204 THATI . oo, 318319
T3P ..o 62623 TAM . ..., 4647 TAAR . ... 320321
T379 . oo, 612613 THM3 . .., 210211 741484 . ... 3435
T3797 oo 614615 TMMA . ............... B TH579 . oo, 82823
155 < IR 6465 TA1445 . ... 830 TA1580 . ..oovoens 820821
1S < — 6309 THMG . ..., PR THSBL . ., 818819
73800 . ..oovvveveerreeee 6667 TAMT ..., 8687 TH5RB . ., 36377
[5:5.0 A 512513 TAAQ . ..., 2627 TH58 . .., 3839
5.5 07— 514515 TABL o, 814815 741586 . oo, 3830
73806 . oovevvereerrrene 5850 TAABD . ..., 816817 THS8T . oo, 3233
73807 . covvevvevvrrrennen 22 TABS . ., 810811 TH588 . ..., 3%337
73808 . ..oooovveererrrinns 221 TABA ., 4% 741589 . oo, 330331
<< 0 220 TAAES . ..., 616617 7459 . .. 340341
<1 I 54 TAAG . ., 31031 TH5L . ., 3U3%H
<17 Y TAAET . o, 618619

262A Dispenser PatsManual Fom 4660 Verson20
Tokheim Corporation October199+— Rev.0729%4 Page 1-9






Section

Two

Extenor
Trim/Framework

Page
Number 2
Trim ASSEMDIY  .......c.eeeeeeeeeeee e 2-2—2-4 2
APagEIOMOES . o 25 A
Post Trim Assembly
262 o 26,27
262A-VCIIVC . oo 28,29
DB2AFL . .o, 210, 211 D
262A-FL-VC/IVC . oo 2-12, 2-13
Chassis ASSEMDIY ... 2-14, 2-15
Switch Box Assembly
2B2A ..o 216, 217 P
262A-FL. oo 2-18, 2-19
Hose Clamp Assembly E
L ClaAMP . e 2-20 N
5/8"and 3/4" ClAMP . evviiiiiiiiiieee e 2-21
Cable Reel Assembly — .........c.oeeeeeiiiieiiieieiececeeea e, 2-22 S
Decalcomania ............ccceeueiiiuiiiiiiiiiiiieiiieiiiiaiiaaeanaas 2-23 E
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2 abed

(OCUOSIBA 099 U0 [enUBNSied fesuedsavese

Y660/.078d —I66T+96e10 vorodiop WL

262A TRIM ASSEMBLY

@
3

For parts callout of
Dial Assembly see dwg.

For parts callout of 741343 & 741458 .

Post Trim Assembly
see dwg. 741443, 741449

741473 & 741474 lout of

losure

2-741439



OCUOSA (09970 [eNUen Sied esusdsa vede

V67070 —T66T-4R860 uorodoDWePL

e abed

2-741439

MODEL 262A TRIM ASSEMBLY

a2

Item Part No. Description item Part No. Description
1 1-127656 Lock Gasket
2 1-127806 Rivet Front & Rear Door cont...
3 1-130552 Molded Bumper 411267-10 Assembly (Painted)
4 1-130796 Gasket 411267-11 Assembly (Stainless Steel)
5 1-130964 Hole Cover
6 1-131342 #8-32 x 3/8" Long Flat Head 23 TopTrim
Thread Cutting Screw 4-414995 Sainess Steel
7 1-131381 TPX83 Key 6-414995 Brushed Stainless Steel
8 1-131436 Pop Rivet
9 3-217160 Spring Clip 24 TopHousing (Stainkess Steel)
1-417010 262A, 262A-RC, 262A-1 & 2-TW &
10 Grommet 262A-1 & 2-RC-TW, 262A-M-HV-LC-RC
1-222838 262A, 262AFL 262A-M-HV-LCS-RC, 262A-HD, 262A-HS
1-227249 262A/AFL-M-HV-LC-RC, 262A-M-HV- 2-417010 262AFL, 262AFL-RC, 262AFL-M-HV-LC-RC,
LCS-RC, 262AFL-MS/MM/SS/M/S-HV-LCS- 262AFL-M/S-HV-LCS-RC
RC 3-417010 262AFL-1 & 2-TW, 262AFL-1 & 2-RC-TW,
11 9-224713 Cushion 262AFL-MS-RC, 262AFL-M-1-RC-TW,
12 1-224714 Cushion 262AFL-MS/MM/SS-HV-LCS-RC
13 1-225499 Insat 1-418087 262A-VC/IVC, 262A-VC/IVC-TW
14 1-226268 Decalcomania 2-418087 262A-FL-VC/IVC
3-418087 262A-FL-VC/IVC-TW
15 Notice Label
1-227277 All Except 262A-FL-S-RC Top Housing (Brushed Stainless Steel)
1-227312 262A-FL-S-RC 7-417010 262AFL-1 & 2-TW, 262AFL-1 & 2-RC-TW
8-417010 262A, 262A-RC, 262A-1 & 2-TW, 262A-1 &
16 EndCep(lef) 2-RC-TW
1-227442 All Except 262A-VC/IVC
2-228362 262A-VC/IVC 25 Side Housing Assembly (Includes ftem#5)
415318-9 262AFL, 262AFL-M/MS-RC, 262AFL-M-1-RC-TW
17 End Cap (Right) 415318-11 262A-1 & 2-TW (Canada), 262A-1 & 2-RC-TW
2-227442 All Except 262A-VC/IVC (Canada), 262AFL-MS/S-RC, 262A-HC
1-228362 262A-VC/IVC 415318-14 262A-SG
18 2-227492 Door Lock Side Housing (Stainless Steel)
(RS-Side Opposie Serid Pate)
19 End Trim 1-417011 262A/AFL, 262A/AFL-RC, 262A-HS,
1-314755 Without Preset (Stainkess Steel) 262A/AFL-M-HV-LC/LCS-RC, 262AFL-M/S-RC,
4-314755 Preset(Sainess See)) 262A-HD, 262AFL-S-HV-LCS-RC
5-314755 Without Preset (Brushed Stainless) 2-417011 262AFL-MS-RC
6-314755 Preset (Brushed Stainless) 5-417011 262A/AFL-1 & 2-TW, 262A/AFL-RC-1 & 2-TW,
20 1-315607 Nozzle Support (262A-FL Only) 262AFL-M-1-RC-TW
21 1-131282 Seal Screw 9-417011 262A/AFL-VC-1 & 2-RC-TW
11-417011 262A-IVC-RC, 262A-IVC-1 & 2-RC-TW
22 Front & Rear Door 12-417011 262A-SG
1-414804 Painted
2-414804 Sainess Sieel CONTINUED NEXT PAGE ...
10-414804 Brushed Stainless Steel




¢ abed

(0ZU0SI/\ 090y WI0H [EnUB SHed Jesuadsavzag

Y660/.078d —I66T+96e10 vorodiop WL

2-741439

MODEL 262A TRIM ASSEMBLY

202

Item Part No. Description Item Part No. Description
Side Housing (Siairless Sieef) cort... 27 397-50041 1/4-20 X 5/8" Long Oval Head Machine
13-417011 262AFL-MS-HV-LC/LCS-RC, Screw
417011 gggﬁ%isF/és-Hv-Lcs-Rc 28 01-50301 1/4-20 Hex Nut
- V2 29 13-50641 1/4" Lockwasher
15-417011 262A-IVC-2-TW (Canada) 20 1128281 Pop Rivet
16-417011 262A-VC-2-TW (Canada) a1 1295004 Decal (Urle
17-417011 262AFL-MS/MM/M-HV-LCS-RC )
21-417011 262A-M-HV-LCS-RC . .
92417011 262A.RC-VC, 262A-ROVC-1 & 2.TW 32 Decalcomania (see drawing number 71143)
23-417011 262A-RC-IVC (Canada) 33 Decalcomania (see drawing number 71143)
Side Housing (Painted)
19-417011 262AFL-1 & 2-RC-TW, 262A
’ Reference:
20-417011 262, 262ARC, Brushed Stainless Trim Painted Side Housing
06 St Housi b (ndudes e & 232139 262AFL-1 & 2-TW, 262AFL-1 & 2-RC-TW
Sde Hushg Assembly (incudes Rem#5) ________ 319519 262A
415318-8 262A/AFL-M-HV-LC-RC
415318-9 262A/AFL, 262A/AFL-RC, 262A-HS .
’ ; ’ Final Assembly
262A/AFL-1 & 2-TW, 262A/AFL-1 & 419755 262A (Canada)
2-RC-TW, 262AFL-M/MS-RC,
420038 262A
262AFL-M-1-RC-TW 420039 262AFL
415318-11 262A, 262A-RC, 262A-HD, 262A-1& 2-TW 420315 269 AJAFL-H-HV-LC-RC
(Canada),262A-1 & 2-RC-TW(Canada),
OINEL MS/SRE. 269G 420364 262AFL-M/MS/S-RC
415318-14 262A SG_262A_2 TW-SG _ 420385 262A-5G, 262A-2-TW-SG
- el e T 420392 262A-VCIIVC
420393 262AFL-VC/IVC
Side Housin (LS:SeidPaeSe)
=ldetousing 420804 262A-RC-V1
2-417011 262AFL-S-RC
4-417011 262A/AFL-M-HV-LC-RC 420815 262A-VC/IVC
- “M-RV-LLS 420653 262A/AFL-HV-LCS-RC
5-417011 262A/AFL, 262A/AFL-RC, 262A-HS,
mourlisany sunidone s e
0.417011 262AAFLVC.RC, 260WAFL VO-1 & 420652 262AFL-MS/MM/SS/S-HV-LCS-RC,
262A/AFL-M-HV-LCS-RC
2-RC-TW
11-417011 262A/AFL-IVC .
12-417011 262A-SG, 262A-2-TW-SG Elggzosngs Endosue mb2lv62A/AFL
13-417011 262AFL-MS-HV-LC-RC 420383 26 AJAFLVC
14-417011 262A-V1-RC 421148 262A/AFL (Continued)
15-417011 262A-IVC-2-TW (Canada)
16-417011 262A-VC-2-TW (Canada)
17-417011 262AFL-M/MS/MM-HV-LCS-RC
Side Housing (Painted)
18-417011 262A/AFL-1 & 2-TW, 262A/AFL-1 & 2-741439
2-TW, 262AFL-1 & 2-RC-TW
19-417011 262AFL-1 & 2-TW, 262AFL-1 & 2-RC-TW

22-417011

262A-RC-VC-1 & 2-TW, 262A-VC-1-TW




NOTES
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262A POST TRIM ASSEMBLY

For Parts Callout o
SWITCH BOX ASSEMBLY
See Dwg. 73791

f
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2-741449

MODEL 262A POST TRIM ASSEMBLY

1d1

Item Part No. Description Item Part No. Description
1 1-118761 Washer 18 10-52922 Tru-Arc Retaining Ring
2 1-127967 #12-24 x 1/2" Long Oval Head Thread 19 174-53620 #8-32 x 1/2" Long Phillip Truss Head
Cutting Screw Screw
3 1-130451 Shaft 20 35-54742 5/16-18 x 5/8" Long M-F Hex Head
4 1-227254 Switch Link Whiz-Lock Screw
5 1-227257 Spring 21 02-54752 5/16-18 M-F Flange Whiz Locknut
6 3-314548 Nozzle Guide
7 1-314549 Operating Lever
For complete Post Assembly order:
8 Ad Panel (Off Set Panel) 420144-1 262A, 262A-RC, 262A-1 & 2-RC-TW
1-416880 Painted (Hose #1)
2-416880 Stainless Steel 420144-2 262A-1 & 2-TW, 262A-1 & 2-RC-TW
3-416880 Brushed Stainless Steel (Hose #2)
420144-3 262A-1-TW (Hose #1)
Ad Panel (Flat Panel) 420144-4 262A-2-TW (Hose #1)
1-416882 Painted 420144-5 262A-M-HV-LC-RC
2-416882 Stainless Steel 420144-6 262A-2-TW (Hose #1) 3/4 H.P. Motor
420144-7 262A-HD (3/4 H.P. 380 Volt)
Rear Post Trim (Not used with Ad Panel) 420144-8 262A-HD-2-TW (3/4 H.P. 380 Volt)
1-414795 Stainless Steel 420144-9 262A-HD-2-TW (Hose #2) 3/4 H.P. 380
2-414795 Painted Volt
420144-10 262A-HS
9 Post Trim (Without Nozzle) 420144-11 262A-HD-1-TW (Hose #1) 3/4 H.P. 380
1-414797 Used with Rear Post Trim Volt
1-416883 Used with Ad Panel Post Trim (With 420144-12 262A-HD-1-TW (Hose #2) 3/4 H.P. 380
Nozzle) Volt
2-414797 Used with Rear Post Trim 420144-13 262A-HS (380 Volt)
2-416883 Used with Ad Panel 420144-14 262A-M-HV-LCS-RC
10 416686-1 Post Welding Assembly Reference: Final Assembly
11 287-50001 #10-32 x 3/8" Long Round Head Machine 419755 262A (Canada)
Screw 420038 262A
12 1-131585 1/4" Plainwasher 420548 262A-HD/HS
13 10-50641 #10 Lockwasher 420653 262A-M-HV-LCS-RC
14 17-51201 1/16" Dia. x 1/2" Long Cotter Pin 416897 Advertising Panel
15 07-51511 Rod End Pin 420243 Spec For 1/2 H.P. & 3/4 H.P. Motor
16 22-51511 Rod End Pin
17 06-52482 Tru-Arc Retaining Ring Type “E” 2-741449
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2-741473

MODEL 262A -VC/IVC POST TRIM ASSEMBLY =
Item Part No. Description Item Part No. Description
1 1-126182 Washer 18 291-50001 #10-32 x 1/2" Long Round Head Maching
2 2-127967 #12-24 x 3/4" Long Oval Head Thread Screw (IVC)
Cutting Screw 19 106-50181 #10-32 x 1/2" Long Fillister Head Screw
3 1-130451 Shaft (VC)
4 1-131424 Spring 291-50001 #10-32 x 1/2" Long Round Head Maching
5 1-131515 Actuator Screw (IVC)
6 1-131574 Link 20 13-50211 #10-32 Hex Machine Nut (IVC)
7 228150-1 Switch Sensor Assembly 21 01-50301 1/4-20 Hex Nut
22 03-50361 1/4-20 x 3/4" Long Hex Head Cap Screw
8 Boot Top 23 06-50621 Plain Washer
2-316683 VC 24 10-50641 #10 Lockwasher-Split (IVC)
2-317444 IvC 25 13-50641 1/4" Lockwasher-Split
3-317444 VC (Emco Wheaton #A4015) 26 17-51201 1/16" Dia. x 1/2" Long Cotter Pin
27 06-52482 Tru-Arc Retaining Ring Type “E”
9 1-317422 Operating Lever 28 174-53620 #8-32 x 1/2" Long Phillip Truss Head
10 1-317423 Support Screw
11 1-317427 Column Top Plate 29 35-54742 5/16-18 x 5/8" Long M-F Hex Head Whiz
Lock Screw
12 Nozzle Stop 30 02-54752 5/16-18 M-F Flange Whiz Locknut
1-317487 IvC 31 35-55132 5/16-18 x 5/8" Long M-F Flange Whiz-
1-319734 VC (Emco Wheaton #A4015) Lock Screw
13 2-317838 Ad Panel Reference: Final Assembly
1-418073 Post Trim (Not Used With Ad Panel) 420392
420392 (Canada)
14 1-417126 Nozzle Boot
421536 Specification For Vapor Recovery Nozzld
15 Post Trim Stop (Used only with Emco Wheaton
1-418075 Post Without Nozzle #A4015)
1-418074 Post With Nozzle
16 418090-1 Post Weld Assembly
17 30-50001 #4-40 x 3/8" Long Round Head Machinig

Screw

2-741473
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2-741443

arts callout of
no.

Switgh Box Assembl

see dwg.
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POST TRIM ASSEMBLY

(FRONT LOAD)
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2-741443
MODEL 262A-FL POST TRIM ASSEMBLY =
Item Part No. Description Item Part No. Description
1 12-123452 1/8" x 1-1/8" Long Groov-Pin 13 326-50011 #12-24 x 1/2" Long Flat Head
2 1-127967 #12-24 x 1/2" Long Oval Head Machine Screw
Thread Cutting Screw 14 06-50481 #4-40 x 1/2" Long Pan Head Thread
3 1-226386 Operating Lever Cutting Screw
4 1-226856 Corner Cap (Left) 15 10-50641 #10 Lockwasher
5 1-226857 Corner Cap (Right) 16 174-53620 #8-32 x 1/2" Long Truss Head Thregd
6 1-227991 Stop Block Cutting Screw
7 1-314548 Nozzle Guide 17 35-54742 5/16-18 x 5/8" Long M-F Hex Head
8 1-316104 Cover Whiz-Lock Screw
9 415772-2 Post Welding Assembly 18 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
10 Post Trim
1-417663 Without Nozzle
1-417664 With Nozzle For complete Nozzle Guide Assy. order: 317088-1
11 Advertising Panel With Nozzle Reference: Final Assembly
3-417666 Off Set Panel (Painted) 420039 262AFL
4-417666 Off Set Panel (Stainless Steel) 420315 262AFL-M-HV-LC-RC
7-417666 Off Set Panel (Brushed Stainless 420364 262AFL-MS/S-RC, 262AFL-M-1-RC-TW
Steel) 420653 262AFL-MS/MM/SS/M-HV-LCS-RC
3-417785 Flat Panel (Painted)
4-417785 Flat Panel (Stainless Steel)
Advertising Panel Without Nozzle
5-417666 Off Set Panel (Painted) 2-741443
6-417666 Off Set Panel (Stainless Steel)
5-417785 Flat Panel (Painted)
6-417785 Flat Panel (Stainless Steel)
12 287-50001 #10-32 x 3/8" Long Round Head
Machine Screw
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262AFL-VC/IVC POST TRIM ASSEMBLY
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2-741474

MODEL 262A -FL -VC/IVC POST TRIM ASSEMBLY —
Item Part No. Description Item Part No. Description
1 1-125244 Cable Clamp 25 291-50001 #10-32 x 1/2" Long Round Head Maching
2 1-126182 Washer Screw (IVC)
3 1-127777 Turnbuckle (VC) 26 106-50181 #10-32 x 1/2" Long Fillister Head
4 2-127967 #12-24 x 3/4" Long Oval Head Thead Machine Screw (VC)
Cutting Screw 27 13-50211 #10-32 Hex Machine Nut (IVC)
5 1-131349 Shaft 28 01-50301 1/4-20 Hex Nut (VC)
6 1-131350 Link 29 01-50361 1/4-20 x 1/2" Long Hex Head Cap Screw
7 1-131423 Bumper 30 02-50361 1/4-20 x 5/8" Long Hex Head Cap Screw
8 1-131424 Spring 31 03-50361 1/4-20 x 3/4" Long Hex Head Cap Screw
9 1-131445 Nylon Washer 32 07-50621 1/4" Plain Washer
10 1-131515 Actuator 33 10-50641 #10 Lockwasher-Split (IVC)
11 1-227593 Magnet Shield 34 13-50641 1/4" Lockwasher-Split
12 1-227763 Upper Link (VC) 35 17-51201 1/16" Dia. x 1/2" Long Cotter Pin
13 228150-1 Switch Sensor Assembly 36 22-51511 Rod End Pin
14 1-228938 Bracket 37 174-53620 #8-32 x 1/2" Long Phillip Truss Head
15 1-316511 Support Screw
16 316803-1 Door Assembly (VC) 38 35-54742 5/16-18 x 5/8" Long M-F Hex Head
2-317444 Boot Top (IVC) Whiz-Lock Screw
17 1-317438 Linkage Rod (VC) 39 02-54752 5/16-18 Hex Head Whiz-Lock Nut
18 1-317487 Nozzle Stop (IVC) 40 317439-1 Linkage Assembly
19 1-417126 Nozzle Boot 41 417222-1 Boot Assembly
20 1-417252 Cover 42 418219-1 Lever Assembly
21 418090-1 Post Welding Assembly
22 1-418112 Operating Lever Reference: 420396 Final Assembly
23 Ad Panel
3-418726 With Nozzle
4-418726 Without Nozzle 2-741474
24 30-50001 #4-40 x 3/8" Long Round Head Maching
Screw




262A CHASSI|S ASSEMBLY

For parts callout of Cable
Drive Totalizer Assembly
see dwg. /41441

2—741438
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262A CHASSIS ASSEMBLY

1d1

No. Description No. Description
1-129159 Pop Rivet Column Top
1-221906 Column Brace 1-415045 All models except listed
1-229482 Warning Plate (RC only below
1-418076 262A/FL-VC/IVC
Column Taop
2-311998 Support (All models 11-51491 5/16-18 x 1/2" Long He
except below) Head Self Tapping Screy
411254-5 Plate Weld Assembly 35-54742 5/16-18 x 5/8 Long M-F
(262A 2-TW) Hex Head Whiz Lock
Screw
4-411263 Base 02-54752 5/16-18 M-F Flange Whyz
Lock Nut
Side Frame
1-415044 All models except listed
below
4-415044 262A/FL-M-HV-RC,
262A/FL-M-HV-LC-RC
8-415044 262A/FL-VC/IVC
9-415044 262AFL-MS-HV-LCS-R(
(Master Side), Reference: Chassis Assembly
262AFL-SS-HV-LCS-RQ 419754 262A (Canada)
262A/FL-M-HV-LCS-RC 420091 262A
(No Hose Side), 420092 262AFL
262AFL-S-HV-LCS-RC 420316 262A/FL-M-HV-LC
10-415044  262A-VC/IVC-2-TW 420363 262AFL-M/MS/S-RC
(Canada) 262AFL-M-1-RC-TW
11-415044  262AFL-MS-HV-LCS-R 420652 262A/FL-M-HV-LCS-RQ

(Satellite Side)

262AFL-MM-HV-LCS-
RC 262A/FL-M-HV-LCS;
RC (Master Side)

262AFL-M/MS/MM/S-
HV-LCS-RC

Reference: Final Assembly
420392 262A-VC/IVC
420393 262AFL-VC/IVC

2-741438

262A Dispenser PartsManual Fom4660 Verson20
TakhemCorporation Oetobert99t— Rev 07294
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262A SWITCH BOX ASSEMBLY
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MODEL 262A SWITCH BOX ASSEMBLY

1d1

Item Part Item Part
No. No. Description No. No. Description
1 1-126182 Washer Wire Harness Assembly cont...
2 1-130590 Hex Locknut TBS* 262A-2-TW (Hose #1)(3/§
3 1-130613 Conduit Washer H.P. Motor)
4 1-131000 Shoulder Rivet TBS* 262A-HS
5 1-131280 Switch
6 1-131302 Special Screw 25  Wire Harness Assembly
7 1-131303 Hinge TBS* 262A-2-RC-TW, 262A,
8 1-227255 Switch Actuator 262A-RC & 262A-
9 1-227256 Mounting Bracket 262A-1-RC-TW (Hose
10 227262-1 Switch Shaft Assembly #1)
11 230444-1 Switch & Bracket TBS* 262A-M-HV-LC-RC
Assembly TBS* 262A-2-TW (Hose #2)
12 1-316355 Switch Box Cover TBS* 262A-1-TW (Hose #1)
13 1-416685 Switch Box TBS* 262A-2-TW (Hose #1)
14 96-50001 #6-32 x 1/2" Long Roung (3/4 H.P. Motor)
Head Machine Screw TBS* 262A-HS
15 104-50001 #6-32 x 1" Long Round
Head Machine Screw For complete Switch Box Assembly order:
16 287-50001 #10-32 x 3/8" Long Round 420145-1 262A-2-RC-TW, 262A,
Head Machine Screw 262A-RC &
17 03-50211 #6-32 Hex Mach Nut 262A-1-RC-TW (Hose
18 04-50361 1/4-20 x 1" Long Hex #1)
Head Cap Screw 420145-2 262A-2-RC-TW, 262A-1%
19 05-50621 #10 Plain Washer RC-TW,
20 10-50641 #10 Lockwasher 262A-1-TW & 262A-2-
21 03-50761 #6 Shakeproof TW (Hose #2)
Lockwasher 420145-3 262A-1-TW
22 04-51901 1/2" Pipe Plug (262A-1 & 420145-4 262A-2-TW
2-TW & 262A-1 & 2-RC- 420145-5 262A-M-HV-LC-RC
TW only) (Hose #2) 420145-6 262A-2-TW (Hose #1)(3{4
23 05-52482 Retaining Ring Type “E” H.P. Motor)
420145-7 262A-HD 3/4 H.P. 380
24 Wire Harness Assembly Volt
TBS* 262A-2-RC-TW, 262A, 420145-8 262A-HD-2-TW (Hose
262A-RC, #1) 3/4 H.P. 380 Volt
262A-1-RC-TW (Hose 420145-9 262A-HD-2-TW (Hose
#1), #2) 3/4 H.P. 380 Volt
262A-2-TW & 262A-M- 420145-10 262A-HS
HV-LC-RC 420145-11 262A-HD-1-TW (Hose
TBS* 262A-2-RC-TW, 262A-1- #1) 3/4 H.P. 380 Volt
RC-TW, 420145-12 262A-HD-1-TW (Hose
262A-1-TW & 262A-2- #2) 3/4 H.P. 380 Volt
TW (Hose #2), _ A201ABE 12 2@ 2ARIA LIQ QN \/nlt
420145-14 262A-M-HV-LCS-RC
* =1 i
TBS ="To be supplied 273701

262A Dispenser PartsManual Fom4660 Verson20
TakhemCorporation Oetobert99t— Rev 07294

Page 2-17



262AFL SWITCH BOX ASSEMBLY
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2-73792

MODEL 262A-FL SWITCH BOX ASSEMBLY

1d1

12 36-50001

13 90-50001

14 02-50211
15 06-50361

16 01-50761
17 03-50761
18 04-51901
19 34-52901

20 13-52922

#4-40 x 5/8" Long Round
Head Machine Screw

#6-32 x 5/16" Long Round
Head Machine Screw

#4 Hex Nut

1/4-20 x 1-1/4" Long Hex
Head Cap Screw

#4 Lockwasher

#1106 Lockwasher

1/2" Pipe Plug

3/32" Dia x 5/8" Long
Rollpin

Tru-Arc Retaining Ring

21 Conduit and Harness Assembly

TBS

TBS
TBS
TBS

SINGLE, MASTER, 1-RC-
TWIN, 2-TWIN (Hose #1)
1-TWIN (Hose #1)

TWIN (Hose #2)
HV-MS-LC-RC (Master
Side)

420285-1

420285-2

420285-3
420285-4
420285-5
420285-6
420285-7

420285-8

420285-9

420285-10

No. No. Description No. No. Description
1 3-110901 Thrust Washer 22 Conduit and Harness Assembly
2 1-130590 Hex Locknut TBS SINGLE, MASTER, 1-
3 1-130613 Conduit Washer TWIN, 2-RC-TW (Hose #1)
4 1-130965 Stop TBS 2-TWIN (Hose #1)
5 1-131365 Spacer TBS SATELLITE
TBS HV-MS-LC-RC (Master
6 Switch Side)
1-225240 110 Volt TBS HV-MS-LC-RC (Satellite
2-225240 220 Volt Side)
7 226299-1 Bracket & Pawl Assembly 23 Switch & Bracket Assembly
8 1-226350 Shaft 226354-4 110 Volt
9 1-226352 Cam 226354-5 220 Volt
10 1-314279 Pulser Box Cover
11 1-415687 Switch Box For Complete Switch Box Assembly Order:

262AFL, 262AFL-RC,
262AFL-1-RC-TW,
262AFL-2-RC-TW (Hose
#1), 262AFL- M-HV-LC-RC
262AFL-1-TW, 262AFL-2-
TW, 262AFL-1-RC-TW,
262AFL-2-RC-TW
(Hose #2)
262AFL-1-TW (Hose #1)
262AFL-2-TW (Hose #1)
262AFL SATELLITE
262AFL MASTER
262AFL-HV-MS-LC-RC
(Master Side)
262AFL-HV-MS-LC-RC
(Satellite Side)
262AFL-SS-HV-LCS-RC
(Satellite Side)
262AFL-MS-HV-LCS-RC
(Satellite Side )(220 Volt)

2-73792

*TBS ="To be supplied”
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HOSE CLAMP

02-2 8bed

Knot Cable Per Dwg. 220855

OCUOSBA 0997 UL0- [EnUBN Sied Jesusds vege

YE6TANC LorIdiop LUBLOL

ltem
No. Part No. Name Of Part
1 1—131213 Snap Ring
2 1-131217 #40—24 x 1-1/4" Long Round
Head Machine Screw
3 1-131218 #10—-24 Hex Locknut
4 1—=223979 Eyelet
5 1—226939 Swivel
6 Top & Bottom Halves
1=226940 Natural
2—226940 Black
5—226940 Green
7 1—226941 Outer Clamp
8 28—-54570 #10-32 x 58" Phillips Round

Head Self Tapping Screw

For complete Hose Clamp Assembly
(Less Cable & Eyelet) order:

3160091
316009-2
316009-3
1=131215

Natural

Black

Green

1" Hose Clamp

2-73808
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TZ-2 8bed

%' & 3, HOSE CLAMP ASSEMBLY

ltem

No. Part No. Name Of Part

1 1-131211 Retainer

2 1-131212 Swivel

3 1-223979 Eyelet

4 Bottom Clamp
1-226936 5,/8" Dia Hose
1-227343 3/4" Dia Hose

5 1-226938 Top Clamp

6 Round Head Machine Screw #8—32 X
178—50001 3/4" Long (5/8" Dia Hose)
182—50001 1" Long (34" Dia Hose)

7 28—-54570 #10-32 x 5,/8" Phillips Round

Knot Cable Per Dwg. 220855

Head Self Tapping Screw

For complete Hose Clamp Assembly

(Less Cable & Eyelet) order:

2268641 Vapor Recovery
226864 —2 5,8" & 3/4" Dia Hose
4—-228630 3/4" Dia Hose Clamp

2-73808
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262A CABLE REEL ASSEMBLY

| tem
No .

Part No. Name Of Part

230496—1 Adapter Weld Assembly
(262A—2—TW only)

1-319488 Reel Bracket Weld Assembly

410796-2 Reel Assembly

08-50621 5/16" Plain Washer

35-54742 5/16—18 x 5/8" Long M—F Hex
Head Whiz Lock Screw
(Al'l except 262A—-2-TW)

02-54752 5/16—18 M—-F Flange Head
Whiz Lock Nut (262A-2-TW)

For complete Cable Reel Assembly order:

410796-16 262A/FL, 262A/FL—-1-TW, 262A/
FL-RC, 262A/FL-1 & 2—-RC-TW,
262A—HS

410796-22 262AFL-M/MM/MS/SS/S—-HV-LCS—-RC
& 262A—M—-HV-LCS-RC

410796-25 262A/FL-2-TW

2—73807
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l1adl
DECALCOMANIA
Item Part
No. No. Description
32 Decalcomania

1-420079 262AFL Preset, Cash/Credit
2-420079 262A Cash/Credit
3-420079 262A Preset, Cash/Credit
4-420079 262AFL Cash/Credit
5-420079 262A, 262A (Canada)
6-420079 262A Preset
7-420079 262AFL
8-420079 262AFL Preset

11-420079 262A Preset (Spanish - Mexico)
12-420079 262A Preset (Yugoslavia)

13-420079 262A Preset (Universal)

18-420079 262AFL Preset (Spanish -Guatemalia)
20-420079 262A (Universal)

21-420079 262AFL (Universal)

22-420079 262AFL Preset (Universal)

31-420079 262AFL Preset Cash/Credit (Universal)
32-420079 262A Cash/Credit (Universal)
33-420079 262A Preset, Cash/Credit (Universal)
34-420079 262AFL Cash/Credit (Universal)

33 Preset Amount
9-420079 Dollar Amount
10-420079 Spanish (Mexico)
14-420079 Korea
15-420079 Spanish (Ecuador)
16-420079 Spanish (Colombia)
17-420079 Spanish (Ecuador)
19-420079 Spanish (Bolivia)
23-420079 Spanish (Costa Rica)
24-420079 Indonesia
25-420079 Universal
26-420079 Qatar
27-420079 Taiwan
28-420079 Bolivia
29-420079 Saudi Arabia
30-420079 Spanish (El Salvador)
35-420079 Spanish (Peru)

1-71143

|
262A Dispenser PartsManual Fom4660 Verson20
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. 741342,
For parts callout of
Trim Assembly
see dwg. no.
O
2-741471

Electrical Components &
Power Supply Assembly
no

For parts callout of

262A ELECTRONICS ENCLOSURE ASSEMBLY
(ONE & TWO LAMP SYSTEM)

262ADispenserPartsManual Fom4680 Version20
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2-741471

ELECTRONICS ENCLOSURE ASSEMBL lal
(one & wo lamp system)
Item Part No. Description Item Part No. Description
1 1-128791 #6-32 Special Nut lterm 19 continued
2 1-130590 Hex Locknut (Vapor Recovery only) 420382-3 262A/AFL-VC Single
3 1-130613 Conduit Washer (Vapor Recovery 420382-4 262A/AFL-VC Twin
at)
4 1-131436 Pop Rivet 20 420165-15 Conductor Assembly (Vapor
5 1-131569 End Cap Recovery only)
6 3-227937 Sealed Touch Switch
7 1-229680 Switch Lock With 2 Keys (Includes 21 Display End Weld Assembly
ltemn #8) 420289-1 262A/AFL (No Presets)
8 Key (1) 420289-2 262A/AFL (Presets)
2-229023 Key Code 8556 420289-3 262A/AFL-/C (No Presets) (Serial
2-229680 Key Code 372T Pite Sce only)
3-229680 Key Code 592T 420289-4 262A/AFLVC (Presets) (Serial Plate
Sde onl)
9 1-229621 Switch Grommet (Preset only) 420289-5 262A-HD/HS (No Presets) (Serial
10 2-230118 Strap Clamp (Vapor recovery only) Piate Sce)
11 1-230333 Brace 420289-6 262A-HS (Presets)
12 1-230438 Prop Rod
22 03-50211 #6-32 Hex Machine Nut (Vapor
13 Barrier Assembly Recovery only)
230769-1 262A/AFL-VC Single 23 03-50621 Plainwasher (Vapor Recovery only)
230769-2 262A/AFL-VC Twin 24 03-50761 #6  Shakeproof Lockwasher
25 04-52532 Truarc Retaining Ring (5105)
14 1-318701 Pivot Left Hand 26 02-54752 5/16-18 M-F Flange Whiz Lock Nut
15 2-318701 Pivot Right Hand 27 36-317638 Cushion
16 1-319195 Push Button Switch (Preset only)
17 2-414820 Display Top For complete Keylock Switch Harness Assembly
18 418150-2 Barrier Conduit Assembly (Vapor order.
Recovery only) 230187-2 (Indudes item #7 & 8)
19 Display Base Weld Assembly Reference: Electronic Enclosure Assembly
419914-3 262A Single 420053 262A/AFL
419914-4 262A Twin 420383 262A/AFL-VC
419914-7 262AFL Single 421148 262A/AFL (Continued)
419914-8 262AFL Twin
419914-9 262A-HS
419914-10 262AFL-MM-HV-LCS-RC 2-741471




ELECTRONICS ENCLOSURE ASSEMBLY

(THREE & SIX LAMP SYSTEM ON DIALS)

262A

Page 34

For parts callout of

Electrical Components &

Power Supply Assembly

no. 741342.

see dwg.

262ADispenserPartsManual Fom4680 Version20
TokhemCorporation Oeiobert99t— Rev. 0729

2-741344



0ZUOSB/ 0997 LLUI0 enUenSied RsUsdSvede

YET/0Med —T66T06eR0 vorodooWeLRL

G¢ abed

2-741344

ELECTRONICS ENCLOSURE ASSEMBL

1d1

(hree & sxlamp sysem ondieks)
Item Part No. Description Item_ Part No. Description
1 1-128791 #6-32 Special Nut 18 Display Base Weld Assembly
2 1-131569 End Cap 419914-3 Singe
3 1-131436 Pop Rivet 419914-4 Twin
4 3-227937 Sealed Touch Switch
5 1-229023 Switch Lock With Two Keys 19 90-50001 #6-32 x 5/16" Long Round
(Includes ftem#6) Head Machine Screw
6 2-229023 Keys (2 Each) 20 03-50761  #6 Shakeproof Lockwasher
7 1-229621  Switch Grommet 21 04-52532 Truarc Retaining Ring
8 1-230333 Brace 22 02-54752 5/16-18 M-F Flange Whiz
9 1-230438 Prop Rod Lock Nut
10 36-317638 Cushion
11 1-318218 Push Button Switch
Assembly Reference:
12 1-318701 Pwvat (LeftHand) 420053 Electronics Endlosure Assembly
13 2-318701 Pivot (Right Hand)
14 1-318739 Terminal Strip
15 318744-1 Ballast Assembly 2-741344
16 2-414820 Display Top
17 Display End Weld Assembly
419913-1 262A, 262A-1 & 2-TW &
262AFL
419913-2 262A & 262AFL
419913-3 Presets
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3-741342

1a1
Item Part No. Description Item Part No. Description
1 3-129138 Circuit Breaker (1.5 Amp) 27 420760-2 Interface Board Assembly
2 3-130217 Thermostat 28 92-50021 #6-32 x 3/8" Long Phillips Round Head
3 6-130217 Thermostat Machine Screw
4 1-130404 Warning Label 29 170-50001 #8-32 x 3/8" Long Round Head Machine
5 1-132468 Label Screw
6 1-226445 Warning Label 30 03-50211 #6-32 Machine Nut
7 1-227360 Circuit Breaker (3.5Amp) 31 04-50211 #8-32 Hex Nut
8 1-227816 Label 32 03-50381 #8-32 Wing Nut
9 2-227818 Card Guide 33 03-50761 #6 Lockwasher
34 04-50761 #8 Lockwasher
10 Fan Assembly 35 19-51441 #6x  3/8"Long Round Head Self Tapping
228665-2 110Volts Screw
228665-3 220Volts 36 26-53292 #8x  3/4"Long Philips PanHead Thread
Cutting Screw
11 1-229652 PlsicRivet 37 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
12 230104-1 Transformer Assembly (High Voltage) 38 166-52851 #8-32x 1/4" Long Hex Head Machine Screw
13 230105-1 Transformer Assembly (Low Voltage)
14 1-230368 TerminalBlock
15 6-315684 Power Relay Reference: Relay Bracket Assembly 419970
16 318269-1 Fan Shroud Weld Assembly
17 318349-2 Battery Assembly For complete Electrical Component And Power Supply
18 1-318757 Relay Bracket Assembly order:
19 1-318758 Relay Cover 419984-1 262A & 262A-1-TW (110 Volts)
20 1-319232 Card Retainer - UDC 419984-2 262A-2-TW (110 Volts)
419984-3 262A-RC & 262A-1-RC-TW (110 Volts)
21 Computer Board Assembly 419984-4 262A-2-RC-TW (110 Volts)
417815-2 Almodelsexceptlisted below 419984-5 262A & 262A-1-TW (220 Volts)
417815-8 262AFL-MS/MM-HV-LC/LCS-RC (Gallons) 419984-6 262A-2-TW (220 Volts)
417815-9 262AFL-MS/MM-HV-LCS-RC (Liters) 419984-7 262A-RC & 262A-1-RC-TW (220 Volts)
419984-8 262A-2-RC-TW (220 Volts)
22 Mother Board Assembly 419984-9 262A-HS (110 Volts)
419149-1 110Volts 419984-10 262AFL-MS-HV-LCS-RC (110 Volts)
419149-2 220Volts 419984-11 262AFL-MM-HV-LCS-RC (110 Volts)
419984-12 262A-HS (220 Vo)
23 419223-1 Card Cage Weld Assembly 419984-13 262AFL-MS-HV-LCS-RC (220 Volts) (Liters)
24 419628-1 Battery Bracket Weld Assembly 419984-14 262AFL-MM-HV-LCS-RC (220 Volts) (Liters)
419984-15 262AFL-MS-HV-LCS-RC (220 Volts) (Gallons)
25 Multiplex Board Assembly 419984-16 262AFL-MM-HV-LCS-RC (220 Volts) (Gallons)
419844-1 262A-2-TW & 262A-2-RC-TW
419844-2 Allmodels except 262A2-TW & 262A-2-RC-TW
3-741342
26 Relay Board Assembly
420322-5 262A-2-TW, 262A-2-RC-TW
420322-6 Allmodels except 262A-2-TW &
262A-2-RC-TW
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1-72239

CONACTOR & CIRCUIT BREAKER BO X ASSEMBLY L1
(262A-HD 380  Vdt)
Item Part No. Description Item Part No. Description
1 1-128725 CabeTe 14 420165-22 Lead Assembly (Brown)
2 1-128791 #6-32 Special Nut 15 88-50001 #6-32 x 1/4" Long Round
3 1-226445 Warning Label Head Machine Screw
4 1-227816 Label 16 05-50211 #10-24 Hex Machine Nut
5 230768-1 Wire Harness Assembly 17 03-50761  #6 Shakeproof Lockwasher
6 230768-3 Wire Harness Assembly 18 05-50761 #10 Shakeproof Lockwasher
7 230775-1 Wire Harness Assembly 19 03-51491  #6x  3/8"LongHexHead
8 1-230816 Contactor Self Tapping Screw
9 Decal
1-230838 Contactor 1 For complete Contactor & Circuit
2-230838 Contactor 2 Breaker Box Assembly order:
420541-1 262A-HD 380 Volt
10 Decal 420541-2 262A-HD-2-TW (Contactor 1)
3-230838 Motor Control 1 420541-3 262A-HD-2-TW (Contactor 2)
4-230838 Motor Control 2
11 1-230842 Contactor Box Cover
12 1-318994 Circuit Breaker (3AMP) Reference:ElectronicsEnclosureAssembly
420053 & 421148
13 Contactor Box Weld Assembly
319018-1 262A-HD
319018-2 262A-HD-2-TW 1-72239
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2-741456

MODEL 262A BA CKLITE DIAL ASSEMBL Y -
(oneortwolamp sysem)
Item Part No. Description Item Part No. Description
1 1-128281 Rivet 21 Light Bracket Assembly
2 1-128725 Cable Tie (Not Shown) 420209-1 115 Vo (Right)
3 2-130330 PvotPn 420209-2 115Vok(Lef)
4 2-130449 “U” Nut 420209-3 220 Vot 50 Hz (Right)
5 1-132416 #6-32 x 1/2" Long Special Screw 420209-4 220Vok 50 Hz (Left)
6 6-219435 Fluorescent Lamp (Dayfight) 420209-5 220 Vot 60 Hz (Right)
7 1-226278 Fuorescent Starter 420209-6 220Vot60Hz (Lef)
8 1-227766 Lampholder
9 3-227766 Lampholder
10 4-228671 #6-32 Capped Washer Lock Nut 22 Light Bracket Weld Assembly
11 228677-1 Buzzer Assembly 420260-1 Right
12 1-229652 Phsic Rivet 420260-2 Let
13 1-230398 Display Brace
23 30-50001 #4-40 x 3/8" Long Round Head
14 Balest Machine Screw
1-315556 115 Vot 24 88-50001 #6-32 x 1/4" Long Round Head
3-315556 220 Volt 50 Hz Machine Screw
4-315556 220 Volt 60 Hz 25 90-50001 #6-32 x 5/16" Long Round Head
Machine Screw
15 1-315557 Starter Socket 26 02-50211 #4-40 Hex. Nut
16 2-318856 Refector 27 24-50423 #8-32 x 1/2" Long Truss Head
17 2-419225 Liguid Crystal Display (Cash or Thread Cutting Screw
Credd) 28 01-50761 #4  Shakeproof Lockwasher
18 3-419225 Liquid Crystal Display (Money/ 29 03-50761 #6  Shakeproof Lockwasher
Volume) 30 05-50761 #10 Shakeproof Lockwasher
31 08-53281 #10x 1/2" Long Hex Head Self
19 Circuit Board Assy. (Indudes items #17 & 18) Tapping Screw
419814-1 Cash Credit (Commas) 32 06-52482 Retaining Ring
419814-2 Cash (Commas) 33 1-132456 Tax Decal (not shown)
419814-3 Cash Credit (Decimals)
419814-4 Cash (Decimals) Reference: Dial Mask Assembly 420056
20 419911-1 Dial Mask Weld Assembly

2-741456
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MODEL 262A BA CKLITE DIAL ASSEMBL Y

1a1

3-741343

heearsxbmpsysam)
Item Part No. Description Item Part No. Description
1 2-130330 PvatPin 15 419911-1 Dial Mask Weld Assembly
2 2-130449 “U"Nut 16 419912-1 Light Bracket Weld Assembly
3 1-130456 Seal Screw 17 2-419225 Liquid Crystal Display
4 2-131156 1/8"Dia. x5/16" Long (Cash/Credit) (Commas or
Tubular Eyelet Decimals)
5 1-132416 #6-32 x 1/2" Long Special 18 3-419225 Liquid Crystal Display
Screw (Money/Volume)
6 6-219435 Fluorescent Lamp 19 86-50001 #6-32 x 3/16" Long Round
7 1-226278 Huorescent Starter Head Machine Screw
8 1-227766 Lamp Holder 20 88-50001 #6-32 x 1/4" Long Round
9 3-227766 Lamp Holder Head Machine Screw
10 228677-1 Buzzer Assembly 21 90-50001 #6-32 x 5/16" Long Round
(Annunciator) Head Machine Screw
1 1-230332 Retaining Board 2 03-50621  #6  FlatWasher
12 1-230398 Display Brace 23 03-50761 #6  Shakeproof Lockwasher
13 1-315557 Starter Socket 24 05-50761 #10 Shakeproof Lockwasher
25 06-52482 Retaining Ring
14 Circuit Board Assembly (Includes ltem #17 26 08-53281 #10 x 1/2" Long Hex Head
&18) Self Tapping Screw
419814-1 Cash/Credit (Commas)
419814-2 Cash (Commas) Reference: 420056 Dial Mask Assembly
419814-3 Cash/Credit (Decimal)
419814-4 Cash (Decimal)

3-741343
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262A/AFL DIAL ASSEMBL Y

1a1

1-73896

Item Part No. Description Item Part No. Description
1 1-128281 Pop Rivet Dial continued...
2 1-128791 #6-32 Special Nut 11-420042 262AFL-M-HV-LC-RC
3 1-130328 Bezel Clamp 12-420042 262A-M-HV-LC-RC-K (Front)
13-420042 262A-M-HV-LC-RC-K (Rear)
4 Dial Glass 14-420042 262AFL-M-HV-LC-RC-K
1-225222 262A/AFL 15-420042 262AFL-MM-HV-LCS-RC
2-225222 262A/AFL (Solid Black)
1-318706 262A/AFL (Cash/Credit) 12 419971-17 Dial Assembly (Includes ftem
#13&9)
5 1-226680 Spring Clip 13 03-50761 #6  Shakeproof Lockwasher
6 1-227498 Dial Brace
7 2-229621 Switch Grommet For complete Dial Assembly order:
8 2-229631 Cushion 419971-1 262A (Front)
9 1-319195 Push Button Switch 419971-2 262A (Rear)
Assembly 419971-3 262A-TW
10 1-319513 Adhesive Pad 419971-4 262AFL (Blank)
419971-5 262AFL & 262AFL-TW
11 Dal 419971-6 262AK (Front)
2-419917 262AFL (Blank) 419971-7 262AK (Rear)
1-420042 262A (Front) 419971-8 262A-TW-K
2-420042 262A (Rear) 419971-9 262AFL-K
3-420042 262A-1 & 2-TW 419971-10 262A-M-HV-LC-RC (Front)
4-420042 262AFL (Front) 419971-11 262A-M-HV-LC-RC (Rear)
5-420042 262A (Front Cash/Credit) 419971-12 262AFL-M-HV-LC-RC
6-420042 262A (Rear Cash/Credit) 419971-13 262A-M-HV-LC-RC-K (Front)
7-420042 262A-1 & 2-TW (Cash/Credit) 419971-14 262A-M-HV-LC-RC-K (Rear)
8-420042 262AFL (Cash/Credit) 419971-15 262AFL-M-HV-LC-RC-K
9-420042 262A-M-HV-LC-RC (Front) 419971-16 262AFL-MM-HV-LCS-RC
10-420042 262A-M-HV-LC-RC (Rear)

1-73896
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2-741478

MODEL 262A DISPENSER WIRE SCHEMAC =
Item Part No. Description Item Part No. Description
1 1-127473 Wire Connector 16 Pulser/Valve Wiring Hamess Assembly
2 1-129223 Wire Connector 421099-10 262A-1-TW
3 1-132450 Butt Splice 421099-11 262A
4 4-224494 Wire Terminal 421099-12 262A-2-TW
5 1-227873 Connector 421099-14 262A-2-TW (3/4 H.P. Motor)
6 4-227873 Connector
7 230319-1 AC  Power Wiring Hamess Assembly 17 Handle Switch Wiring Harness Assembly
420148-1 262A
8 Moator Control Wire Hamess Assembly 420148-2 262AFL
230324-1 262A (Product #1)
230324-2 262A (Product #2) 18 AC/Motor Control Wiring Harness Assembly
420149-1 262A
9 Pulser Wiring Hamess Assembly 420149-2 262A/AFL-1-TW
317473-2 262A 420149-3 262AFL
317473-3 262A-1-TW 420149-4 262A-2-TW (3/4 H.P. Motor)
317473-6 262A-1 & 2-TW (3/4 H.P. Motor) 420149-5 262A/AFL-VC-RC
10 318385-1 J23 To Pulser Wiring Hamess 19 Solencid Wire Hamess Assembly
Assembly 420152-1 262A, 262A-1-TW (Left Side)
420152-2 262A-1-TW (Right Side)
11 J31 To Handle Wiring Harness Assembly 420152-3 262A2-TW (Right & Left Side)
318755-1 Singe 420152-4 262A-2-TW (Right & Left Side)
318755-2 Twin (34 H.P. Motor)
318957-1 Vapor Recovery 420152-5 262A-HD-1-TW
12 J8 To Valve Wiring Hamess Assembly 20 318795-1 Wiring Harness Assembly
318789-1 Singe (262A-2-TW)
318789-2 Twin
Reference: Connection Box & Conduit Assembly
13 318790-1 J2To  Motor Control Wiring Hamess 420044 262A
Assembly 420125 262AFL
14 318791-1 J32 To Console Communication
Wiring Harness Assembly
2-741478
15 Communication/\Valve/Pulser Wiring Hamess Assembly

421099-1 262A
421099-13 262A (3/4 H.P. Motor)
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262A—RC DISPENSER WIRING SCHEMATIC
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2-741479

1 Of1
MODEL 262A-RC DISPENSER WIRING SCHEMAIC
Item Part No. Description Item Part No. Description
1 1-129223 Wire Connector 14 Pulser/Valve Wiring Hamess Assembly
2 1-132450 Buitt Splice 420147-5 262A-VC-RC
3 4-224494 Wire Terminal 420147-6 262AFL-VC-RC
4 1-227873 Connector
5 4-227873 Connector 15 Handle Switch Wiring Harness Assembly
6 230319-1 AC Power Wiring Haress Assy. 420148-1 262A
420148-2 262AFL
7 Pulser Wiring Hamess Assembly
317473-2 262A-RC, 262A-1 & 2-RC-TW 16 420149-5 AC/Motor Control Wiring Harness
317473-5 262A/AFL-M-HV-LC-RC Assembly
8 318385-1 J23 To Pulser Wiring Hamess
Assembly 17 Solenoid Wire Hamess Assembly
420152-1 Al exoept isted below
9 J31 To Handle Wiring Harness Assembly Conductor (262AFL-MS/S-RC)
318755-1 262A (Singe) 027-541902-35  #18 Gauge Black
318755-2 262A (Twin) 027-541909-35  #18 Gauge White
318957-1 Vapor Recovery 027-541944-35  #18 Gauge Yellow
10 J8 To Valve Wiring Hamess Assembly 18 1-129792 Buit Spice
318789-1 262A (Singe) 19 316514-2 Wire Harness Assembly (Canada
318789-2 262A (Twin) ol
11 318790-1 J2To  Motor Control Wiring Reference: Electronics Enclosure Assembly
Harness Assembly 420053 262A-RC
12 318791-1 J32 To Console Communication 420383 262A-RC-VC
Wiring Harness Assembly 421148 262A-RC (Continued)
13 Communication/\Valve/Pulser Wiring Harmess
Assembly 2-741479
420123-3 262A-VC-RC
420123-4 262AFL-VC-RC
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262A ELECTRONICS ENCLOSURE SCHEMATIC
| OR 2 LAMP SYSTEM PER DIAL
LIGHT BRACKET % £ LIGHT BRACKET
ON DIAL MASK THIS SIDE FOR ALL 2624 ADD THIS SIDE FOR 262A ON DIAL MASK
1 AND 2 PRODUCT TWIN
(FRONT OF DISPENSER) (EXCEPT PARKWAY) (FRONT OF DISPENSER)
MODELS 262A & 262A-TW (11 1] MODEL 262A-TW
LIGHT BRACKET T LIGHT BRACKET
ON DIAL MASK ON DIAL MASK
{REAR OF DISPENSER) (REAR OF DISPENSER)
MODEL 262A—TW ONLY ® MODELS 262A & 262A—TW
[J5 ]
[uz2 } [U33] U300} V2]

LCD DISPLAY BOARD LCD DISPLAY BOARD
(FRONT OF DISPENSER) (FRONT OF DISPENSER)
j/@

MOTHER BOARD
LCD DISPLAY BOARD LCD DISPLAY BOARD
(REAR OF DISPENSER) (REAR OF DISPENSER)
J3 ] [ J3 ]

[J22]

PRESET PRESET
BU};TON BU#TON
1 1
PRESET PRESET
BU#TON BU;TDN
2 2
PRESET PRESET
BU#}ON BU gDN

129] [34]

PRESET PRESET
BU;TON BU#TON
4 4
PRESET |J_-| |J__| |£| |£| |J_—| |J_—| |J_—| PRESET
BU#;ON BU;;DN

TO CASH/CREDIT BUTTONS
o ERONT DAL Asey TO(%?%&ﬁ&f%ﬂ&l,%&%LQNS

2-741483
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MODEL 262A ELECTRONICS ENCLOSURE SCHENK

1-741483
1o

(Creatvolampsysemperddl)
Item Part No. Description
1 1-129223 Wire Connector (Not Shown)
2 2-131474 Pin
3 1-228606 Connector Housing
4 230187-2 Managers Key Harness Assembly
5 317476-1 Display Harness Assembly
6 317476-10 Display Harness Assembly
7 Wire Harness Assembly
420175-1 Single (Cash-Credi)
420175-3 Sge (Prese)
420175-4 Single (Cash-Credit/Presets)
420175-6 Twin (Cash-Credit)
420175-7 Twin (Presets)
420175-8 Twin (Cash-Credit/Presets)
8 Lights Harness Assembly
420298-1 Singe
420298-2 Twin
Reference: Electronics Enclosure Assembly
420053 262A/AFL
420383 262A/AFL Vapor Recovery
421148 262A/AFL (Continued)

Reference: Light Bracket Assembly 420209

2-741483
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LCD DISPLAY BOARD
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MODEL 262A ELECTRONICS ENCLOSURE SCHENK
(hreearsxampsysemparce)

2-741345
1d1

Item Part No. Description
1 1-131474 Pin
2 3-227873 Connector Housing (Plug)
3 1-129223 Wire Connector
4 230320-1 Lights Wiring Haress Assembly
5 230321-1 Managers Key Wiring Harness Assembly
6 230325-1 Lights I.C. Wiring Hamess Assembly
7 318388-1 Lights Wiring Hamess Assembly
8 317476-1 Display Wiring Harness Assembly
9 317476-10 Display Wiring Harness Assembly
10 Wire Harness Assembly
Cash/Credit
420175-1 262A
420175-6 262A-1 & 2-TW
Presets
420175-3 262A
420175-7 262A-1 & 2-TW
Cash-Credit/Presets
420175-4 262A
420175-8 262A-1 & 2-TW
11 3-224492 Connector (Used Only On Open Terminal

Connections) (Not Shown)

2-741345
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262AFL ELECTRONICS ENCLOSURE SCHEMATIC

LIGHT BRACKET
ON DIAL MASK

(FRONT OF DISPENSER)

I OR 2 LAMP SYSTEM PER DIAL

J2
LCD DISPLAY BOARD

(FRONT OF DISPENSER)

PRESET
BU;TON
1

PRESET
BU;TON
2

LIGHT BRACKET
ON DIAL MASK

(REAR OF DISPENSER)

ADD THIS SIDE FOR 262AFL
THIS SIDE_FOR ALL 262AFL
N SPERSERS T AND 2 PRODUCT ‘TWIN
(05 ]
(U33] [J301

MOTHER BOARD

J2
LCD DISPLAY BOARD

(REAR OF DISPENSER)

PRESET
BUTTON
[J77] !
PRESET
BUTTON
PRESET
129 BUJ TON
J34
i ZEE
PRESET
H] [5 [5 BUTTON
TO CASH/CREDIT BUTTONS TO CASH/CREDlT BUTTONS
ON FRONT DIAL ASSY REAR DIAL ASSY

2-741484
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MODEL 262A-FL ELECTRONICS ENCLOSURE SCHEMKC

2-741484
1d1

(Creatvolampsysemperdd)
Item Part No. Description

1 1-129223 Wire Connector (Not Shown)

2 2-131474 Pin

3 1-228606 Connector Housing

4 230187-2 Managers Key Harness Assembly

5 317476-1 Display Harness Assembly

6 Wire Harness Assembly
420175-2  Twin(Cash-Credit)
420175-3 Sge(Press)
420175-5 Twin (Cash-Credit/Preset)
420175-7  Twin(Press)
420175-9 Single (CashCreit)
420175-10  Single (Cash-CreditPresef)

7 Lights Haress Assembly

420298-3 Singe
420298-4 Twin

Reference: Electronics Enclosure Assembly
420053 262A/AFL

420383 262A/AFL Vapor Recovery
421148 262A/AFL (Continued)

Reference: Light Bracket Assembly 420209

2-741484
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262A CARD CAGE WIRING SCHEMATIC

ASSEMBLY
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= = H}
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|
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SWITCH
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MODEL 262A CARD CAGE WIRING SCHEMAIC

1-741583
1o

Item Part No. Description
1 230108-1 Wire Harness Assembly (Thermostat /
Circuit Breaker To Motherboard)
2 230319-1 Wire Harmess Assembly (Motherboard To
Terminal Block)
3 Wire Hamess Assembly (Relay To Mothertboard)

230322-1 Almodels except iisted below
230322-2  262AFL-2-TW, 262A-2-TW

4 230324-1 Wire Hamess Assembly (Relay #1) (Suction
Systems only)

5 230324-2 Wire Hamess Assembly (Relay #2) (Suction
Systems only)

6 420165-1 Wire Hamess Assembly (Terminal Block To
Relay)

7 420165-2 Wire Hamess Assembly (Relay To Relay)

8 420165-31 Lead Assembly (Motherboard To Relay)

Reference: Card Cage Assembly 419984
Relay Bracket Assembly 419970

1-741583




262A—HD DISPENSER WIRING SCHEMATIC

3 POSITION TERM BLOCK

(ON UDC)
1 H
[ J31
(P2}
MOTOR 3 375
CONTROL 1 EEcc m
P
CONTACTOR 1 ':”5
MOTOR T MOTHER BOARD
PRODUCT
T
P NP VALVES
2 —@— 23 — @—
— 3 —@— 24 — 6
L orn—c@= | B
2 GRN
o UDC ACH H— 1 i
= ACC i 2 13 (8)
O] LIGHTS ACH H— 3 14
Z |MOTOR ACH1 i 19 — —15
S [MOTOR ACH2 H— 20 — PULSER
& | MOTOR ACH3 48— 21 —
= DCC H— 8
= TTD B 9 —3)
= DCCE—10
TTCH—11
[
-
- CONNECT ION BOX
b HOSE 1
(REAR OF DISPENSER)
1-741586
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1-741586

1d1
I 262A- HD DISPENSER WIRING SCHEMAIC

Item Part

No. No. Description

1 1-127473 Wire Connector

2 1-129223 Wire Connector

3 1-132450 Butt Splice

4 4-224494 Wire Terminal

5 4-227873 Connector

6 317473-2 Pulser Wiring Harness Assembly

7 318385-1 J23 To Pulser Wiring Harness
Assembly

8 318755-1 J31 To Handle Wiring Harness
Assembly

9 318789-1 J8 To Valves Wiring Harness
Assembly

10 318791-1 J32 To Console Communication
Wiring Harness Assembly

11 319314-1 Motor Control Wire Harness
Assembly

12 420123-1 Communication/Valve/Pulser Wiring
Harness Assembly

13 420148-1 Handle Switch Wiring Harness
Assembly

14 420149-6 AC/Motor Control Wiring Harness
Assembly

15 420152-1 Solenoid Wiring Harness Assembly

Reference:

Electronics Enclosure Assembly 420053
Final Assembly 420548

1-741586
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262A—HS DISPENSER WIRING SCHEMATIC

3 POSITION TERM BLOCK
(ON UDC)
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©
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e
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—BLU—NN DCC
—VIC—NTTC
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262A- HS DISPENSER WIRING SCHEMAC @15Vo lt)

No. No. Description
1 1-127473 Wire Connector
2 1-129223 Wire Connector
3 1-132450 Butt Splice
4 4-224494 Wire Terminal
5 1-227873 Connector
6 4-227873 Connector
7 317473-8 Pulser Wiring Harness Assembly
8 318385-1 J23 To Pulser Wiring Harness
Assembly
9 318755-1 J31 To Handle Wiring Harness
Assembly
10 318789-1 J8 To Valve Wiring Harness Assembly
11 318790-1 Motor Control Wiring Harness
Assembly
12 318791-1 J32 To Console Communication Wiring
Harness Assembly
13 420123-5 Communication/Valve/Pulser Wiring
Harness Assembly
14 420148-1 Handle Switch Wiring Harness
Assembly
15 420149-9 AC/Motor Control Wiring Harness
Assembly
16 420152-7 Solenoid Wire Harness Assembly
Reference: Electronics Enclosure Assembly
420053 262A-HS
Reference: 420038 Final Assembly
1-741589
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262A—HS DISPENSER WIRING SCHEMATIC

(380 Volt)
3 POSITION TERM BLOCK
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262A- HS DISPENSER WIRING SCHEMAC 330Vo t)

Item Part

No. No. Description

1 1-127473 Wire Connector

2 1-129223 Wire Connector

3 1-132450 Butt Splice

4 4-224494 Wire Terminal

5 3-227873 Connector

6 4-227873 Connector

7 317473-8 Pulser Wiring Harness Assembly

8 318385-1 J23 To Pulser Wiring Harness
Assembly

9 318755-1 J31 To Handle Wiring Harness
Assembly

10 318789-2 J8 To Valve Wiring Harness Assembly

11 318791-1 J32 To Console Communication Wiring
Harness Assembly

12 319314-1 Motor Control Wiring Harness
Assembly

13 420123-5 Communication/Valve/Pulser Wiring
Harness Assembly

14 420148-1 Handle Switch Wiring Harness
Assembly

15 420149-10 AC/Motor Control Wiring Harness
Assembly

16 420149-13 AC/Motor Control Wiring Harness
Assembly

17 420149-14 AC/Motor Control Wiring Harness
Assembly

18 420152-7 Solenoid Wire Harness Assembly

Reference: Electronics Enclosure Assembly

421148

262A-HS (380 \olt)

Reference: 420548 Final Assembly

1-741587
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262A/AFL-MS/S-HV—-LCS—RC DISPENSER WIRING SCHEMATIC

3 POSITION TERM BLOCK
(ON UDC)
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1-741591

262A/AFL-MS/S-HV -LCS-RC DISPENSER WIRING SCHEMAIC

Item Part No. Description Item Part No. Description
1 1-129223 Wire Connector 14 420149-12 AC/Motor Control Wiring
2 1-132450 Wire Connector Harness Assembly
3 4-224494 Wire Terminal 15 006-541909-20 Conductor (18 Gauge
4 1-227873 Connector White)
) 4-227873 Connector
6 317473-9 Pulser Wiring Hamess
Assembly Reference: Electronics Enclosure
7 318385-1 J23 To Pulser Wiring Assembly
Harness Assembly 420053 262A/AFL
8 318755-1 J31 To Handle Wiring 421148 262A/AFL (Continued)
Harness Assembly
9 318789-1 J8To  Valve Wirng Hamess Reference: Electronics Enclosure
Assembly Assembly
10 318790-1 J2To  Motor Control Wiring 420053 262A/AFL
Harness Assembly 421148 262A/AFL (Continued)
11 318791-1 J32 To Console
Communication Wiring Reference: Final Assembly 420653.
Harness Assembly
12 Pulser/Valve Wiring Hamess Assembly 1-741591
420147-5 262A
420147-6 262AFL
13 Handle Switch Wiring Harness Assembly
420148-1 262A
420148-2 262AFL
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262A—-HD—1—-TW DISPENSER WIRING SCHEMATIC

3 POSITION TERM BLOCK
(ON UDC)

FIELD WIRING CONNECTIONS
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TTC B—11—

12 12

—13 (6) (6) 13 GRN
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/ LEFT SIDE CONNECTION BOX
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1-741588

262A-HD-1-TW DISPENSER WIRING SCHEMAIC

Item Part No. Description Item Part No. Description
1 1-127473 Wire Connector 15 420149-10  AC/Motor Control Wiring
2 1-129223 Wire Connector Harness Assembly
3 1-132450 Butt Splice 16 420149-11  AC/Motor Control Wiring
4 4-224494 Wire Terminal Harness Assembly
5 4-227873 Connector Pulser Wiring 17 420152-5 Solenoid Wire Hamess
Harness Assembly Assembly (Left Side)
7 318385-1 J23 To Pulser Wiring 18 420152-6 Solenoid Wire Hamess
Harness Assembly Assembly (Right Side)
8 318755-2 J31 To Handle Wirng
Harness Assembly Reference: Electronics Enclosure
9 318789-2 J8To  Valve Wiring Hamess Assembly
Assembly 420053 262A-HD-1-TW
10 318791-1 J32 To Console 421148 262A-HD-1-TW (Continued)
Communication Wiring
Harness Assembly Reference: 420548 Final Assembly
11 319030-2 Motor Control Wiring
Harness Assembly
12 420123-2  Communication/Valve/ 1-741588
Pulser Wiring Hamess
Assembly
13 420147-8 PulserNMalve Wiring
Harness Assembly
14 420148-1 Handle Switch Wiring
Harness Assembly




262A—HD—-2—TW DISPENSER WIRING SCHEMATIC
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262A-HD-2-TW DISPENSER WIRING SCHEMAIC
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Item Part No. Description Item Part No. Description
1 1-127473 Wire Connector 15 420149-7 AC/Motor Control Wiring
2 1-129223 Wire Connector Harness Assembly
3 1-132450 Buitt Spice
4 4-224494 Wire Terminal 16 AC/Motor Control Wiring Harness Assembly
5 4-227873 Connector 420149-8 Almodels exceptisted
6 317473-6 Pulser Wiring Hamess below
Assembly 318795-1 115/230 Volt
7 318385-1 J23 To Pulser Wiring 318795-3 380 Vot
Harness Assembly
8 318755-2 J31 To Handle Wiring 17 Solenoid Wire Harness Assembly
Harness Assembly 420152-3 Almodelsexceptisted
9 318789-2 J8To  Valve Wirng Hamess below
Assembly 420152-4 World motor & 380 Volt
10 318791-1 J32To Console
Communication Wiring Reference:  Electronics Enclosure
Harness Assembly Assembly
11 319068-1 Motor Control Wiring 420053 262A-HD-2-TW
Harness Assembly 421148 262A-HD-2-TW (Continued)
12 420123-2  Communication/Valve/
Pulser Wiring Hamess Reference: 420548 Final Assembly
Assembly
13 420147-7 PulserNValve Wiring
Harness Assembly 1-741585
14 420148-1 Handle Switch Wiring
Harness Assembly
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262A/AFL—MM—HV—-LCS—RC DISPENSER WIRING SCHEMATIC

3 POSITION TERM BLOCK
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MOTOR RELAY 1 Bb— 4 — —15 . @ 7—15—
MOTOR RELAY 2 &@—5 —— 19
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DCC & BLU
TTD m VIO CONNECTION BOX
DCC M BLU HOSE
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HOSE 1
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262A/AFL-MM-HV -LCS-RC DISPENSER WIRING SCHEMAIC

1-741590
la1

Item Part No. Description Item_ Part No. Description
1 1-129223 Wire Connector 13 Handle Switch Wiring Hamess Assembly
2 1-132450 Wire Connector 420148-1 262A
3 4-224494 Wire Terminal 420148-2 262AFL
4 1-227873 Connector 14 420149-12  AC/Motor Control Wiring
5 4-227873 Connector Harness Assembly
6 317473-9 Pulser Wiring Hamess 15 318795-4 Motor Connection Harness
Assembly Assembly
7 318385-1 J23 To Pulser Wiring
Harness Assembly
8 318755-2 J31 To Handle Wiring Reference: Electronics Enclosure
Harness Assembly Assembly
9 318789-2 J8To  Valve Wiring Hamess 420053 262A/AFL
Assembly 421148 262A/AFL (Continued)
10 318790-1 J2To  Motor Control Wiring
Harness Assembly Reference: Final Assembly 420653.
11 318791-1 J32 To Console
Communication Wiring
Harness Assembly 1-741590
12 Pulser/\Valve Wiring Hamess Assembly

420147-5 262A
420147-6 262AFL
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11-74372

1da1
ltem Part ltem Part ltem Part_
No. No. Description No. No. Description No. No. Description
1 1-19592 Packing Gland Plate 35 Slack Roller Assembly 54 #14 Lockwasher
2 1-19602 Seal Pin 219800-1  All models 42-50761 All models
3 1-19743 Compensator Screw Spring . )
4 1-114815 Drive Shaft 36 221403-1  Slack Spring Assembly 55 01-51911 1/8" Square Head Pipe Plug
5 1-118849  Seal & Seal Wire (6" Long) 37 Drive Shaft Gear _ 56 #10-32 x 3/8"Long Phillips Pan Head Sems Fastener
6 Special Screw 1-222081 Gallonsé)l& Liters - ' 28-55431  All models
J371-119064 All models 217195-2  Assembly (Imperial Gallons) . .
) . 38 Counter Drive Gear Complete 57 13-52870 1/16" Dia x 1/4" Long Cotter Pin
7 1-124144  Drive Slrl]aft Pin 218556-2 Imperial Gallons 58 10-52922 Truarc Retaining Ring
8 1-124588 1/2" Ba 1.222084 Gallons 59 12-53420 Truarc “E” Retaining Ring
9 1-125069  Plunger Cup Support 1-232282  Liter 60 232332-1 Plunger Kit (Contains Plunger
10 1-125071 Plunger Disc Assembly, Bearing Retainer, Bearing
11 1-125095 Washer 39 1-224081 Compensator Shaft Seat & Sems Fastener)
12 1-125103 Washer . I
40 Bracket & Pin Assembly 61 Body & Seat Assembly With Pins
13 125118-1 Upper Bearing Assembly 224709-5  All models 407488-11 All models
14 125154-1 Bearing Assembly "
15 1-125243 Compensator Index Disc 41 1-226085 Index Plate 62 1-130905 5/8" Carbon Ball
N 63 04-50600 Washer
16 1-125308 Seal Half 42 Main Pivot Assembly 64 1-217934 Wobble Bearing Plate
17 1-125309 Seal Wedge 125079-1  All models g
18 1-125315 Washer 43 1-38083  Meter Body Gasket For complete Meter Cover Assembly order:
19 1-125357 Packing Spring 44 5-318940 “O" Ring (.362 Dia.) (Item no. 5 & 46 not included)
20 1-125360 Seal 45 6-318940 “O” Ring (.487 Dia.) 407494-1 Gallons
21 125420-1 Meter Drive Shaft Packing Kit 46 420557-1 Meter Cover And Gear Post Assy 407494-5 Imperial Gallons
22 125478-1 Compensator Shaft Seal Kit 47 287-50001 #10-32 x 3/8" Long Round Head 415282-30  Liters
23 Bearing Retainer Machine Scre\I{v For complete Final Assembly (898-K Meter) order:
1-125966  All models 48 326-50001 #12-24 x 1/2" Long Round Head 407726-10  Gallons
24 1126898 Seal (Black) Machine Screw 416873-25  Imperial Gallons
- eal (Blac . - 416873-32  Liters
25 1-126902 Seal Retaining Ring 49 1/4-20 x 3/4" Long Round Head Machine Screw
26 1-129607 Compensator Pinion 399-50001  All models
27 65-50361 3/8-16 x 1" Long Hex Head Cap Screw 11-74372
28 218236-2 Main Pivot Bracket Assy. With Ping| 20 1/4-20 Hex Nut
29 218769-1 Plunger Cup Kit (Set Of 3 Cups) 01-50301  All models
30 1-219330 Valve 51 02-50301 5/16-18 Hex Nut
31 219331-1 Wobble Plate With Slack Roller Post 52 1/4" Lockwasher
32 1-219377 Connector 13-50641 All models
33 1-219378 Bearing Seat
34 219407-2 P|unger Assemb|y 53 24-50761 #12 Lockwasher




262A GEAR TRAIN ASSEMBLY
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1d1
item Part item Part
No. No. Descripti No.  No. Description
1 1-114401 #12-24 Special Screw 15 Lower Gear Box Plate Assembly (Include
_ item #3 & #6)
2 1-117885 Gear Box Bushing 311074-29 Gallons & Imperial
3 1-117901 Gear Box Bushing Gallons
311074-34 Liters & Canada
4 1-122316 Washer (Used only on
gallons) 16 Upper Gear Box Plate Assembly (Include
5 1-130195 Gear item #2 & #3)
) 314317-2 Gallons & Imperial
6 1-130234 Gear Box Bushing Gallons
7 1-130280 Idler Shaft 314317-5 Liters & Canada
8 Gear Block Assemb|y 17 176-50011 #8-32 x 5/8" Long Flat
224992-3 Liters & Canada Head Machine Screw
224992-10 Gallons & Imperial Gallons 18 24-50761 #12 Lockwasher
9 225042-1 Coupling Half Assembly 19 08-51221 1/16" Dia x 1/4" Long
Groov-Pin
10 Meter Pinion , 20 09-51221 1/16" Dia x 3/8" Long
1-225133 Gallons & Imperial Gallons Groov-Pin
1-225756 Liters & Canada
21 40-51221 1/8" Dia x 1/2" Long
11 Idler Gear Assembly Groov-Pin
225136-1 Qallons & Imperial Gallons 22 21-55431 #10-24 x 3/8" Long
225136-3 Liters & Canada Phillips Pan Head Sems
) Fastener
12 Totalizer Gear Assembly
225138-1 Gallons & Imperial Gallons )
295138-4 Liters & Canada For complete Gear Train Assembly order
410058-28 Gallons & Imperial
13 Gear Assembly Gallons
225140-1 Gallons & Imperial Gallons .
995140-3 Liters & Canada 410058-30 Liters & Canada
14 Pulser Gear Assembly Reference: Meter Cover Assembly
225142-1 Gallons & Imperial Gallons .
2951422 Liters & Canada 415262-7 Liters & Canada
415262-15 Gallons
415262-16 Imperial Gallons
2-73790
262ADispenserPartsManual Fomd4660 Verson20
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CABLE DRIVE TOTALIZER ASSEMBLY

(262A SERIES)

TOTALIZER DETAIL
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3-741441

CABLE DRIVE TOTALIZER ASSEMBLY fd
Model 262A Series
Item PartNo. Description Item Part No. Description
1 Seal Wire & Seal 9 1-317086 Lock Plate
1-118850  Allmodels except listed below
1-118849 262AFL-M/MS/MM-HV-LCS-RC, 10 96-50001 6-32 x 1/2" Long Round Head Machine Screw
262A-M-HV-LCS-RC
11 96-50001 6-32 x 1/2" Long Round Head Machine Screw
2  4-127291  Cable Clamp 1-228380  Blind Rivet
3 Seal Wire & Seal 12 03-50211 6-32 Hex Nut
1-131438 All models except listed below 13 03-50211 6-32 Hex Nut (Not used with blind rivet)
1-118849  262AFL-M/MS/MM-HV-LCS-RC, 14 21-50761  #6 Lockwasher
262A-M-HV-LCS-RC 15 21-50761 #6 Lockwasher (Not used with blind rivet)
16 03-52901 Roll Pin
4  4-131156  Tubular Eyelet(Not used with blind rivet) 17 35-54742  5/16-18 x 5/8" Long M-F Hex Head Whiz Lock
5  224992-10 Gear Block Assembly Screw
18 02-54752 5/16-18 M-F Flange Whiz Lock Nut
6 Totalizer 19 04-52901 Roll Pin
1-227146 Gallons
2.227146 Liters For complete Totalizer Assembly order:
316522-9  All except Listed Below (Gallons)
7  2-227437 Window 316522-5 262A/AFL-2-TW (Gallons)
316522-6  262A-2-TW (Litre)
8 Drive Cable 316522-10 262A & 262A-1-TW (Litre)
1-317040 Twin 316522-11 262AFL-M/MS-RC, 262AFL-M-1-RC-TW (Gallons)
3-317040  Single 316522-12 262AFL-M (Litre)
4-317040  262AFL-M/MS-RC, 262AFL-M-1-RC-TW 316522-13 262A/AFL-2-TW (1/10 Gallon)
1-319480 262AFL-M/MS/MM-HV-LCS-RC,
262A-M-HV-LCS-RC 3-741441




( INSIDE MOUNTING)

TOTALIZER ASSEMBLY
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1-72235

TOTALIZER ASSEMBLY ldl
(inside Mounting)
Item PartNo. Description
1 1-130465 #6-32 x 3/8" Long Hex Slotted Head Thread Cutting Screw
2 1-131438 Seal Wire & Seal
3 1-225008 Totalizer
4 225042-2 Coupling Half Assembly
5 1-225367 Seal Plate
6 1-225921 Totalizer Support
7 88-50001 #6-32 x 1/4" Long Round Head Machine Screw
8 06-50641 #6 Split Lockwasher
9 09-51221 1/16" Dia x 3/8" Long Groov-Pin

For complete Totalizer Assembly order:
225062-5 (Item #1, 2 & 5 not included)

1-72235
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PULSER & GEAR BOX ASSEMBLY FOR

262A/FL

For parts callout of
Pulser Assembl

see dwg. no. 7%793

1-73778
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PULSER AND GEAR BX ASSEMBLY -
(262AFL)
Item PartNo. Description Item PartNo. Description

1 1-120282 Seal Wire & Sedl 16 1-316536 Totalizer Bracket

2 1-130456 #8-32 x 3/8" Long Seal Screw 17 Housing & Bearing Assembly

3 1-130463 Pop Rivet 316551-2 Gallons

4  1-131371 Window 316551-3 Lie

5 225042-5 Coupling Half Assembly 18 Cover & Bearing Assembly

6 227461-2 Drive Shaft Assembly 316567-2 262A/AFL-M-HV-LC-RC (Gallons)

(Let Soe Taskz)

7  Totalizer Drive Assembly 316567-3 262AFL-MS-HV-LCS-RC (Gallons)
227462-1 Gallons (Right Sce Tolzer)

227462-2 Lie 316567-4 262AFL-HV-LCS-RC (Litre)

8  Idler Assembly 19 90-50001 #6-32 x 5/16" Long Round Head Machine Screw
227463-2 Gallons 20 170-50001  #8-32x 3/8" Long Round Head Machine Screw
227463-3 Lie 21 02-50361 1/4-20 x 5/8" Long Hex Head Cap Screw

22 08-50641  #8 Lockwasher

9  Pulser Drive Assembly 23 04-52901 1/16" Diax 3/8" Long Roll Pin
227464-1 Gallons
227464-2 Lie

For complete Pulser & Gear Box Assembly order:
10 Idler Assembly (Includes Totalizer Assembly)
227465-1 Gallons 416935-3 262A/AFL-M-HV-LC-RC (Gallons) (Left Side
227465-3 Lie Tagize)
416935-4 262AFL-MS-HV-LCS-RC (Gallons) (Right Side
11 227465-2 Idler Assembly Toigize)
416935-5 262AFL-HV-LCS-RC (Litre)
12  Totalizer Assembly
227470-1 262A/AFLAVHHVAL.CRC (Gallons) (Left Side Drive) For complete Gear Box Assembly order:
227470-2 26 2AFL-MSHVLCSRC (Galons) (Right Side 416935-6 262A/AFL-M-HV-LC-RC (Gallons) (Left Side
Dive) Totaize)
227470-3 262AFL-HV-LCS-RC (Litre) 416935-7 262AFL-MS-HV-LCS-RC (Gallons) (Right Side
Tolelze)
13 227490-1 Pin & Coupling Assembly 416935-8 262AFL-HV-LCS-RC (Litre)
14 1-230309 Coupling
15 1-316527 Totalizer Guard 1-73778
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PULSER & GEAR BOX ASSEMBLY

(262A/FL—-M—-HV—-LCS—RC)
(TOTALIZER CABLE DRIVE)

For parts callout of
Pulser Assemblg
see dwg. no. /3793 |
|
\\ 9
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PULSER AND GEAR BX ASSEMBLY 1dl
(262AFL-M-HV 1CSRC)(T ok erCab EDig
Item  PartNo. Description Item Part No. Description
1 225042-5 Coupling Half Assembly 9 Housing & Bearing Assembly
316551-2 Gallons
2 227461-2 Drive Shaft Assembly 316551-3 Lie
3 Totalizer Drive Assembly 10 Cover & Bearing Assembly
227462-3 Gallons 316567-5 Gallon
227462-4 Lie 316567-6 Lie
4 Idler Assembly 11 174-50001 #8-32 x 1/2" Long Round Head
227463-2 Gallons Machine Screw
227463-3 Lie
12 02-50361 1/4-20 x 5/8" Long Hex Head Cap
5 Pulser Drive Assembly Screw
227464-1 Gallons . _
997464-2 Lie 13 04-52901 1/16" Diax 3/8" Long Roll Pin
6 ider Assembly For completg Pulser & Gear Box Assembly order:
207465-1 Gallons (incl.des Totalizer Assemby)
297465-3 Lie 416935-9 Gallon
416935-10 Lie
7 227465-2 Idler Assembly
For complete Gear Box Assembly order:
8 1-230309 Coupling 416935-11 Gallon
416935-12 Lie

1-73894
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PULSER & GEAR BOX ASSEMBLY

For parts callo
Pulser Assembl
see dwg. no. 7/

(262A/FL—-M—-HV-LCS—-RC)
(TOTALIZER CABLE DRIVE)

ut of
§793

1-73894
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PULSER ASSEMBYf or262A

(Model 83D)

1-73894
la1

Item Part No. Description Item Part No. Description
1 1-120282 Seal & Seal Wire (16 Long) 16 417694-1 Pulser Board Assembly
2 1-126182 Washer 17 03-50361 1/4-20 x 3/4" Long Hex HeadCap Screw
3 1/2" x 90° Conduit Street Elbow 18 20-50721 #6-32 x 1/4" Long Hex Socket Headless Cup
1-128035 262AFL-MS-HV-RC Point Set Screw
Conduit 19 03-50761 #6  Shakeproof Lockwasher
4-227372 262A, 262A-RC, 262A-1-TW, 262A-HD-1-TW 20  04-52482 Truarc Retaining Ring
1-230943 Nipple (262A-HS) 21 03-52920 Truarc Retaining Ring
1-318928 262AFL-M/MS-RC, 262AFL-M-1-RC-TW 22 07-52922 Truarc Retaining Ring
01-50710 Nipple (262A-2-TW & 262A Canada) 23 1-118850 Seal Wire & Seal
4 1-130465 #6-32 x 38" Long Hex Slotted Head Thread 24 1-127940 Hex Head Seal Screw
Cutting Screw 25  1-131314 Shaft
5 1-131508 Washer 26 1-227288 Bracket
6  1-217337 Conduit Tee (262A-2-TW) 27  1-227289 Cb
1-219892 Expansion Union (262A/A-RC, 262A-1-TW, 28 05-50211 #10 Hex Nut
262A/AFL-M-HV-LC-RC & 262AFL-MS-HV-LC- 29  10-50641 #10 Lockwasher
RC, 262AFL-M/MS-RC, 262AFL-M-1-RC-TW)
8 1-228106 Gear
9  228114-1 Shaft Assembly Reference: 231109-1 Sensor Housing Assembly
10 Disc & Bearing Assembly
228154-1 Al models exceptisted below For complete model 88D Pulser Assembly order:
228154-2 262A/AFL-M/MS-HV-LC-RC 4177593 262AIA-RC
11 1-316688 Pulser Box Cover 417759-4 262A-1-TW (Hose#1)
12 1-317097 Sensor Housing 417759-5 262A-2-TW
13 Box Support 417759-7 262A/AFL-M-HV-LC-RC
1-317099 Al modeis except isted below 417759-8 262A-2-TW (34 h.p. motor)
2-317099 ~ 262A (Canada), 262A/AFL-M/MS-HV-LC-RC 417759-9 262AFL-RC, 262AFL-M-RC, 262AFL-MS-RC,
14 §L11I75ir0 Iio>l< & BeanntiI ,lAssemblv o~ 262AFL-M-1-RC-TW
317101-2 262A/AFL-M-HV-LC-RC & 262AFL-MS-HV-LC-RC A17759-12 éGCZAT\ZISZZAB';i ZHGSA'“W (Hose#1), 262A-L/2-
15 Wire Hamess Assembly o )
417759-13 262A-1-TW (Hose#1)
3174732 262A, 262A-RC, 262A-2-TW & 262AFL-RC-MS
3174733 262A1TW 417759-14 262A-2-TW
3174735 262A/AFL-M-HV- LC-RC 417759-15 262A-HS
3174736 262A-2-TW 417759-16 262AFL-MS-HV-LCS-RC
3174738 262A-HS 417759-17 262A-HD-1-TW (Hose #1)
3174739 262AFL-MS-HV-LC/LCS-RC
31747310 262A-HD-1-TW 2-73793
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MODEL 1450-15-SP-HV METER ASSEMBLY - GEAR DRIVE

1a1

Item Part No. Description Iitem Part No. Description
1 17-37106 “0O"Ring 31 Blade (Proper blade determined by using blade
2 15-38210 “O0" Ring dentifer letier sermped on serdl# pite)
3 5-125117 Bearing Insert 1-225077 Blade “A”
4 2-125936 1/4 Square Head Pipe Plug 2-225077 Blade “B”
5 1-126182 Washer 3-225077 Blade “C”
6 1-126341 Washer 4-225077 Blade “D”
7 2-126898 Seal
8 1-126902 Seal Retaining Ring 32 226143-1 Gear Plate & Shaft Assembly
9 1-127617 Upper Bearing 33 226144-1 Gear Train Assembly
10 1-127618 Packing Gland Plate 34 22-311105 Gasket
11 1-127619 Coupling 35 36-311105 Gasket
12 1-127620 Drive Shatt 36 44-311105 Gasket
13 2-127672 Retaining Ring 37 2-311803 Blade Ring
14 1-127673 Bearing 38 311804-1 Cover Assembly (Includes ltems
15 1-127821 Spacer 13&14)
16 1-127863 Retaining Ring Type 5100 39 311805-1 Gear Cover & Pin Assembly
17 1-128068 Washer (Includes lems 13 & 14)
18 1-128075 Bearing 40 3-315174 Miter Gear (24 Teeth)
19 3-128075 Bearing Insert 41 1-410797 Meter Body
20 1-128087 Washer 42 1-415582 Rotor
21 1-129168 Seal Screw 43 88-50183 #10-24 X 3/8 Long Fillster Head
22 1-221454 Bearing Cover Machine Screw
23 1-221455 Inspection Cover 44 119-50183 #12-24 X 3/8 Long Fillister Head
24 1-221456 Rotor Shaft Assembly Machine Screw
(Incudes fiem 51) 45 01-50361 1/4-20 X 1/2 Long Hex Head Cap Screw
25 1-221546 Packing Capsule 46 03-50361 1/4-20X 3/4 Long Hex Head Cap Screw
26 221547-1 Packing Capsule Assembly a7 13-50641 1/4 Lockwasher
27 222014-6 Gear Assembly (48/24 Teeth) 48 23-50763 #1210 Shakeproof Lockwasher
(Includes ftem 18) 49 24-50763 #1212 Shakeproof Lockwasher
28 222015-6 Gear Assembly (42/12 Teeth) 50 25-51323 Groov-Pin“Type5°3/32DiaX5/8Long
(Incudes ftem 19) 51 41-51341 Groov-Pin 1/8 Dia X 5/8 Long
29 2-222749 Gear (12 Teeth) 52 05-53420 Truarc retaining Ring Type 5133
30 Shim  (Specify Number Of Each Color Reg,d.) Order: 1-317328forcomplete Meter Assemblyw/calibrator
1-222795 “Red”
2-222795 “Green”

1-741162




. CALIBRATOR ASSEMBLY
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VIEW A-A
VIEW SHOWING POSITION

OF SPRINGS & ROLLERS
IN CLUTCH ASSEMBLY.

7FURNISHED LDOSE WITH ITEM zz.'z‘
PRESS IN FLUSH AFTER ITEMS 6,
20, 16 8 26 HAVE BEEN ASSEMBLED. 4-74285
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1d1l
MODEL 1510 CALIBRA TOR ASSEMBLY
Item Part
No. No. Description
1 1-118849 Seal Wire & Sedl
2 4-125117 Bearing Insert
3 1-127630 Contral Ring
4 2-127634 Special Thumb Screw
5 1-127635 Clutch Washer
6 1-127636 Ball 3/16 Diameter
7 1-127638 Washer
8 1-127639 Roler
9 1-127641 Roler
10 1-127644 Guide Pin
11 1-127648 Spring
12 1-127649 Spring
13 1-127650 Spring
14 1-127652 Clutch Spacer
15 1-127661 Retaining Disc
16 1-221418 D&l Paie
17 221419-1 Clutch Core Assembly
18 221420-1 Drive Disc Assembly
19 221421-1 Stroke Ring Assembly
20 221423-1 Knob Assembly
21 221426-1 Cover Assembly
22 221428-2 Housing & Bearing Assembly
(With Plugs)
23 1-221429 Dial Cover
24 311790-1 Clutch Assembly
25 1-311843 Ball Retainer Complete
26 166-50001 #8-32 X 1/4 Long Round Head Machine
Screw
27 03-50761 #1106 Shakeproof Lockwasher
28 13-51441 #6 X  5/16 Long. Round Head Self-Tapping
Screw
29 49-52901 Roll Pin 1/8 Diameter X 5/8 Long
For Complete calibrator assembly order: 410770-2
4-74285
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Discharge and
Solenoid Assemblies

Page 2
o ) Number
Hydraulic Discharge Assemblies 6
262A (FL), 262A (FL)-1-TW, 262A (FL)-RC,
262A (FLY-1 & -2RC-TW . oo 52 2
262A (FL) -2-TW . oot 53
262A-HS . i e 54
FOR YOUR NOTES.....ciiiiiiiiiiiiiiiciiee e 55 A
262A-FL-S-RC, 262A-FL-M-RC, 262A-FL-MS-RC,
262A-FL-M-1 & -2-RC-TW, and 262A-FL-S-1-RC-TW. ... 56,57
Vapor Recovery Discharge Assemblies
2B2A oo, 58 59 |
262A Vapor Recovery with Blackmer Pump (Amoco). ... 510, 511 S
Outlet & Pilot Valve Assemblies
262A-AFL, 262A-AFL-RC, 262A-AFL-1-TW, P
262A-AFL-1 & 2-RC-TW . ooiiiiiiiieeiee e 512,513
262AFL-M & MS-RC, 262A-M-1-RC-TW, E
262AFL-MS & S-RC, 262A/AFL-M-HV-LC-RC . .....ccceeenee. 514, 515
262A Solenoid Assemblies ~ ...........eiiiiiiieeeeaa 516, 517
Hydraulic Control Valve ..., 518, 519 S
262A Sight GIaSS ~ ......cevveiiiiiiiiieieieie e 520,521 E
262A-R Fuel Containment Pan Assembly ~  ...................... 52, 523
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HYDRAUL IC DISCHARGE ASSEMBLY

262A/FL, 262A/FL—-1-TW, 262A/FL-RC,

For parts ca
Hydraulic Co

262A/FL-1 & 2-RC-TW

001-547612-00

Hose Swivel Assembly

5/16—-18 X 3/4 Lg. Hex.

lout of
trol Valve Assy
see dwg. no., 73550
| tem
No . Part No. Name Of Part
1 226064-1
2 13-313235 Gaosket
3 1-415011 Discharge Connector
4 33-50361
Hd. Cap Screw
35-50361

5/16—18 X 1" Lg. Hex.
Hd. Cap Screw
Hose 5/8 X 12'-0 Lg.

1-73812
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HYDRAUL IC DISCHARGE ASSEMBLY

262A/FL—2-TW

callout of

Control Valve Assy.

o. 73550
Part No. Name Of Part
5-220383 Coupling Nipple
226064—1 Hose Swivel Assembly
13-313235 Gasket
1-313721 Swivel Connector
3146011 Discharge Tube Assembly
19-318940 "0" Ring
33-50361 5/16—18 X 3/4 Lg. Hex,

Hd. Cap Screw

35-50361 5/16—18 X 1" Lg. Hex.

Hd. Cap Screw
001-547612-00 Hose 5/8 X 12'-0 Lg.

1-73813



8 HYDRAULIC DISCHARGE ASSEMBLY
£ 262A—-HS
For parts callout of
Hydroulic Control Valve Assy.
see dwg. no. 73550
l tem
No . Part No. Name Of Part
1 1-125637 Male Elbow (1/4 Tube)
2 5-220383 Coupling Nipple
3 226064-2 Hose Swivel Assembly
4 2—-312006 Meter Discharge
Connector
5 13-313235 Gasket
6 1-313721 Swivel Connector
7 19-318940 "0" Ring
(6) 8 33-50361 5/16-18 X 3/4 Lg. Hex
Hd. Cap Screw
E I’ 9 35-50361 5/16—18 X 1" Lg. Hex.
g% g'q Hd. Cap Screw
10 001-547615-00 Hose 1" X 15'-0 Lgq.
é% - N
g
8
]
S
g
S
i 1-73811
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HYDRAULIC DISCHARGE ASSEMBLY

262AFL-5S-RC, 262AFL-M-RC, 262AFL-MS-RC ,262AFL-M-I-RC-TW
262AFL-M-2-RC-TW & 262AFL-S-I-RC-TW

For parts callout of
Hydraulic Control
Valve Assembly see
Dwg. no. 73550.

2-741463
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2-741463

HYDRALIC DISCHARGE ASSEMBLY ol
Model 262A-FL-S-RC, A-S-1-RC-TW , AH-MRC, FL-MS-RC & FL-M-1&2-RC-TW
Item Part No. Description Item Part No. Description
1 1-125637 /4" Male Elbow 14 87-50560 1'x  2-1/2'Long Pipe Nipple
2 5-220383 Conduit Nipple 15 14-50641 5/16" Lockwasher
3 1-220923 Meter Flange 16 18-51750 1-1/2"x 1" Reducing
4 226064-2 1" Hose Swivel Assembly Coupling
5 13-313235 Gasket
6 1-313721 1" Swivel Connector 17 1-1/2" Union - Female
07-51780 150#
7 Discharge Connector 27-51780 250#
2-313734 Slave Discharge Connector
2-313736 Master Discharge Connector 18 35-54742 5/16-18 x 5/8" Long M-F
Hex Head Whiz-Lock Screw
8 1-316027 Slave Connector Support 19 02-54752 5/16-18 M-F Flange Whiz-
9 19-318940 "O'Ring Lock Nut
10 32-50361 5/16-18 x 5/8" Long Hex Head 20 001-547812-00 1"x 120" Long Hose
Cap Screw
11 33-50361 5/16-18 x 3/4" Long Hex Head Reference:
Cap Screw 420363 Chassis Assembly
12 35-50361 5/16-18 x 1" Long Hex Head 311932 Hydraulic Valve Assembly
Cap Screw
13 Pipe 1-1/2"x 2-741463
259-50510 13-1/2" Long (Master)
(Used With 27-51780)
268-50510 16-1/2"Long (Slave)
(Used With 27-51780)
315-50510 13-3/4" Long (Master)
(Used With 07-51780)
319-50510 16-3/4" Long (Slave)
(Used With 07-51780)




262A VAPOR RECOVERY DISCHARGE SYSTEM

8G abed

For parts callout of
Discharge Assembly
see dwg. no. /3550.

For parts callout of
Chassis Assembly
see dwg. no. 741438.

EMCO A10
FLOW REGULATOR
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2-73806

262A VAPOR RECWERY DISCHARGE SYSTEM =
Item Part No. Description Iltem Part No. Description
1 3-220923 Meter Flange 17 35-50361 5/16-18 x 1" Long Hex Head
2 1-227432 Flow Regulator Cap Screw
3 1-227586 Retaining Cap 18 08-50621 5/16" Plainwasher
4 1-227588 SpJort 19 05-51710 34'x90  ° StreetElbow
5 1-227838 Non-Swivel Adapter (Interim 20 02-54752 5/16-18 Hex Head Whiz-
Vapor Recovery) Lock Nut
6 1-227978 Hose Grommet 21 35-54742 5/16-18 x 5/8" Long M-F
7 13-313235 Gasket Hex Head Whiz-Lock Screw
8 1-318912 Bracket
9 1-318914 Outlet Tube Bracket 22 Vent Tube
10 11-318940 "O"Ring 1-319302 262A-VC-2-TW
11 14-318940 "0O"Ring 1-420876 262A-VC, 262A-VC-1-TW,
12 27-318940 "O"Ring (Intefim \Vapor 262A-VC-HD
Recovery)
13 319096-1 Discharge Tube Weld Assembly 23 05-52020 Compression Elbow
(Lowe) 24 05-52040 Compression Sleeve
25 14-52040 Compression Nut
14 Outlet Adapter
3-418059 Al Models Except Listed Below Reference:
4-418059 262A-VCIIVC, 262A-VC/IVC-1- Final Assembly 420815
TW, 262A-VC/IVC-HD
2-420716 262A-VC/IVC-2-TW
2-73806
15 Discharge Tube Assembly
420348-1 Al Models Except Listed Below
420878-1 262A-VC/IVC-2-TW
16 420636-1 Discharge Tube Weld Assembly
Upper)
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VAPOR RECOVERY SYSTEM WITH BLACKMER PUMP
(262A AMOCO V1)

These items not included
in complete Pump Assy.

These items not included
in complete Pump Assy.

2-741476
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2-741476

VAPOR RECUERY SYSTEM WITH BLACKMER PUMP ||
(262A AMOCO Vi)

Item Part No Description Item Part No. Description
1 1-1315%1 Spacer 20 72-50560 3/4-14x 3" Long Pipe
2 2-220923 Meter Flange Nipple
3 1-227299 Flange 21 03-50621 5/16" Plate Washer
4 13-313235 Gasket 22 05-51710 3/4" NPT Street Elbow
5 3-318229 Vapor Outlet Adapter 23 01-51911 1/8' NPT Pipe Plug
6 11-318940  "O'Ring 24 04-54752 3/8-16 Whiz Lock Nut
7 26-318940  "O'Ring 25 1-132476 Waming Label (Located
8 319086-1 Meter Discharge Tube Weld On Door Not Shown)
Assembly
9 1-319112 Pump Support Bracket For complete Pump Assembly order:
10 1-319113 Outlet Support Bracket 319272-1
11 319121-1 Vapor Discharge Tube
Assembly Reference:
12 1-319168 Blackmer Pump 420804 Final Assembly
13 02-50301 5/16-18 Hex. Nut
14 31-50361 5/16-18 x 1/2" Long Hex
Head Cap Screw 2-741476
15 35-50361 5/16-18 x 1" Long Hex Head
Cap Screw
16 36-50361 5/16-18 x 1-1/4" Long Hex
Head Cap Screw
17 37-50361 5/16-18 x 1-1/2" Long Hex
Head Cap Screw
18 65-50361 3/8-16 x 1" Long Hex Head
Cap Screw
19 69-50560 3/4-14 x 1-3/8" Long Pipe

Nipple
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262A OUTLET & PILOT VALVE TUBE ASSEMBLY

For parts callout of
Hydraoulic Control
Valve Assembly see
dwg. no. 73550.

262A/AFL, 262A/AFL—RC
262A/AFL—1-TW, 262A/AFL—1 & 2—RC—-TW

For parts callout of
Solenoid Assembly 262A—HS

see dwg. no. 72234. 2=73801
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262A OUTLET & PILO T VALVE TUBE ASSEMBY

2-73801
1d1

Description

1 312049-90

2 312049-91

3 312049-94

4 312049-95

5 313354-8

6 313354-20

7 319123-1
8 319123-2
9 319124-1

Pilot Valve Tube Assembly
Pilot Valve Tube Assembly
Pilot Valve Tube Assembly
Pilot Valve Tube Assembly
Outlet Tube Assembly

Outlet Tube Assembly

Pilot Valve Tube Assembly
Pilot Valve Tube Assembly

Outlet Tube Assembly

2-73801
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262A OUTLET & PILOT VALVE TUBE ASSEMBLY

For parts callout of
Hydraulic Control

Valve Assembly see
dwg. no. /73550.

For parts callout of For parts callout of
Solenoid Assembly 1550-15-SP—-HV Valve
see dwg. no. 72234. Assembly see dwg. no.
73505.
202AFL—M & MS—RC 2062AFL—MS & S—RC 262A/AFL—M—-HV-=LC—RC
262AFL—M—1—-RC—-TW (SATELLITE SIDE)
(MASTER SIDE)

2—-73802
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262A OUTLET & PILO T VALVE TUBE ASSEMBY

2-73802
1ol

Description

1 313354-14

2 313354-18

3 316215-4
4 316215-5
5 316215-6

6 316215-16

7 316215-17

Outlet Tube Assembly
Outlet Tube Assembly
Pilot Valve Tube Assembly
Pilot Valve Tube Assembly
Pilot Valve Tube Assembly
Pilot Valve Tube Assembly

Pilot Valve Tube Assembly

2-73802
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202A SOLENOID ASSEMBLY

AN

Q
Q
0
0
Q
Q

e

1—=72234
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1-72234

1d1
262A SOLENOID ASSEMBLY
Item_ Part No. Description Item Part No. Description
1 1-125636 1/4" Male Connector For complete Cover & Solenoid
Assembly order:
2 14" Male (Does natinclude Solenoid Box)
1-125636 Connector (262A/AFL-2-TW) 313227-4 gggﬁ//ﬁ:zt fi@@g;ﬁg&
1-125637 gg&v/ (ANII: I\L/lozdeTls Vs;(cept 1 % 2 RCTW
313227-7 262A/AFL-2-TW
3 Solenoid 313227-12 a?)zi\'l_rl\?v(é%% \\/Zitl?[j 262A
1-127324 Liovot 313227-13 262A-HD-2-TW (380 Volt)
220 Vok 313227-20 262A/AFL-M-HV-LC-RC
313227-27 262A-HS
4 4-127324 Plunger & Seal
5 5-127324 Fange Seal
6 1-127345 Seat Insart 1-72234
7 1-128433 5/16" Male Elbow
8 1-228327 Seat Insart
9 1-313219 Solenoid Cover
10 1-314610 Solenoid Box
11 05-50361 1/4-20 x 1" Long M-F Hex
Head Cap Screw
12 01-51911 1/8"' Pipe Plug
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HYDRAUL IC CONTROL VALVE ASSEMBLY

262A, 262A—-RC, 262A—-1—-TW
262A—HD, 262A-1 & 2—-RC—-TW

262A-2—-TW

262A-VC-2-TW

262AFL—-HC, 262A—HS,
262AFL-M & S—RC

4-73550
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4-73550

HYDRALIC CONTROL VALVE ASSEMBY

1d1

item PartNo Description
1 1-39023 Valve Cover
2 1-125637 1/4" Male Elbow
3 1-128433 5/16" Male Elbow
4 218750-1 Hydraulic Valve Assembly
5 1-124454 Poppet Spring
6 3-313235 Gasket
7 228101-1 Valve Body
8 228101-3 Valve Body
9 04-50361 1/4-20 x 7/8" Long Hex Head Cap Screw
10 13-50641 1/4" Lockwasher
11 228101-5 Valve Body
12 1-125636 5/16" Male Connector
13 2-217867 Hose Flange
14 85-50550 1" x 1-1/2" Long Pipe Nipple

For complete Hydraulic Valve Assembly order:
262A/AFL, 262A/AFL-RC, 262A/AFL-1-TW, 262A/AFL-1 & 2-RC-TW

408542-9

311932-12
311932-15
311932-18
311932-19

262A/AFL-2-TW
262AFL-M & S-RC
262A-HS
262A-VC-2-TW

4-73550
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262A—-2—TW-SG

262A SIGHT GLASS

1-73842
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1-73842

1d1
262A SIGHT GLASS
Item  PatNo. Description Item  PartNo. Description
1 2-122586 Telegauge Glass Retainer 15 Telegauge Housing
2 1-122669 Telegauge Glass Gasket 1-420354 262A-SG
3 1-132453 Telegauge Spinner 1-420632 262A-2-TW-SG
4 1-132455 Spinner Axle
5 1-228621 Gasket 16 36-50361 5/16-18 X 1-1/4" Long Hex
Head Cap Screw
6 1-230750 Flow Diverter (Wiihout Spinner) 17 08-50761 5/16 Shakeproof Lockwasher
1-230945 Spinner Bracket 18 34-52751 g;‘r;g ég\/ﬁ Long Socket Head
19 47-52751 5/16-18 X 1/2" Long Socket
1-230932 Coupling Head Cap Screw
8 2-230958 5/16-18 X 1" Long Hex Head 20 10-53291 #6-32 X 1/4" Long Philips Pan
Cap Screw Head Thread Cutting Screw
9 1-36802 Spinner Globe
10 318924-1 Outlet Tube Assembly For complete Sight Glass Assembly order:
(Includes Side Housing Assembly)
11 318935-1 Guard Assembly 420385-1 262A-SG
12 14-318940 ‘O’"Ring 420385-2 262A-2-TW-SG
13 22-318940 “‘O’Ring 420385-3 262A-SG (With Spinner)
14 1-319097 Swivel Connector 420385-4 262A-2-TW-SG (With Spinner)

1-73842
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262A—R FUEL CONTAINMENT PAN ASSEMBLY

1=722356
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262A-R FUEL CONT AINMENT PAN ASSEMBY

1-72236
1di

Item  PartNo Description
1 DP-101-1 Poly Pan
2 DP-102 Pipe Cap
3 DP-103 3/8" x 3/8" 90° Elbow
4 DP-104 3/8" x 3/8" x 3/8" Tee
5 DP-105 Tube Clamp
6 DP-106 3/8" x 7" Long Poly Tubing
7 DP-107 3/8" x 22" Long Poly Tubing
8 DP-108 5/16-18 x 1" Long Hex Head Cap Screw
9 DP-109 5/16" Wingnut

For complete Fuel Containment Pan Assembly order: 1-232183

Reference: Specs For Fuel Containment Pan Assembly.

1-72236
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SIX

262A HighVV olume
Systems

Page 2
Number )
Tokheim Meter and Valve System
Tokheim, 1450 Meterwith 1550 Valve .~ .o 62,63 2
Satelite System for 1450 Meterwith 1550 Vahve. Ll 64,65
Inlet Supply Assembly . o 66, 67 A
Outlet Discharge Assembly . e 68 69
LC Meter System with Tokheim 1550 Valve
LC Meter with Tokheim 1550 Valve Assembly . ... 6-10, 6-11 D
Inlet Supply Assembly . o 612, 613
Outlet Discharge Assembly . oo 6-14, 615 I
LC Meter System with Skinner Valve S
LC Meterwith Skinner Valve Assembly . ... 6-16, 6-17
Satelite SYSIEM . 6-18, 6-19 P
Inlet Supply Assembly . 6-20, 621
Outlet Discharge Assembly . .o 6-22, 623 E
High Volume (1550-15-SP-HV) Valve Assembly ~~  .............. 6-24, 625 N

262A Dispenser PatsManual Fom 4660 Verson10
Tokheim Corporaion October 1991 Page 6-1
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1450-15-SP—-HV METER ASSEMBLY WITH TOKHEIM 1550-15-SP—-HV VALVE

For parts callout of

1450—-15—-SP-HV METER ASSY,

see dwg no. 741162
CALIBRATOR ASSEMBLY
see dwg no. 74285

For parts callout of

OUTLET DISCHARGE ASSEMBLY
FOR 1450—15—SP—-HV METER
see dwg no. 73799

For parts callout of
PULSER ASSEMBLY see
dwg no. 73778

GEAR BOX ASSEMBLY see
dwg no. 73793 & 73894.

For parts callout of INLET SUPPLY
ASSY. FOR 1450-15—-SP—-HV METER
see dwg no. 73800

2-741468
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2-741468

TOKHEIM ASSEMBY (1450 METER WITH 1550 VALVE)

1d1

Item Part No. Description
1 1-129513 1/4-20 x 1" Long Hex Head Seal Screw
2 7-313235 Gasket
3 1-316520 Meter Support
4 1-316525 Support
5 127-50361 1/2-13 x 1" Long Hex Head Cap Screw
6 128-50361 1/2-13 x 1-1/4" Long Hex Head Cap Screw
7 17-50641 1/2" Lockwasher
8 15-51681 1-1/2" x 1-1/4" 90° Reducing Elbow
9 16-51851 1-1/4" x 1" Hex Bushing
10 35-54742 5/16-18 x 5/8" Long M-F Hex Head Whiz-Lock Screw
11 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
12 001-547812-00 1" x 12'-0" Long Hose

2-741468
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SATELLITE SYSTEM FOR 1450-15-SP—-HV METER

(WITH TOKHEIM 1550-15-SP—-HV VALVE)

For parts callout of TOKHEIM
MODEL 1550-15-SP—-HV VALVE
see dwg no. 73505

2—73/98
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2-73798

SATELLITE SYSTEM FOR TOKHEIM 1450 METER -
WITH 1550 VALVE
Item Part No. Description
1 2-221447 Companion Flange
2 7-313235 Gasket
3 1-316524 Valve Support
4 1-316525 Support
5 1-316541 Valve Hanger
6 05-50301 1/2-13 Hex. Nut
7 131-50361 1/2-13 x 2" Long Hex Head Cap Screw
8 284-50510 1-1/2" x 14" Long Pipe
9 121-50560 1-1/2" x 3-1/2" Long Pipe Nipple
10 119-50561 1-1/2" x 2-1/2" Long Pipe Nipple
11 06-50611 1/2" Plate Washer
12 17-50641 1/2" Lockwasher
13 15-51681 1-1/2" x 1-1/4" 90° Reducing Elbow
14 08-51700 1-1/2" x 90° Pipe Elbow
15 27-51780 1-1/2" Union - Female
16 16-51851 1-1/4" x 1" Hex Bushing
17 35-54742 5/16-18 x 5/8" Long M-F Hex Head Whiz-Lock Screw
18 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
19 001-547812-00 1" x 12'-0" Long Hose

2-73798




INLET SUPPLY ASSEMBLY FOR 1450-15-SP-HV METER

262A Dispenser PatsManual Fom 4660 Verson10
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INLET SUPPLY ASSEMBL FOR 1450 METER

1-73800
1d1

Item Part No. Description

1 2-115075 Suction Screen Complete (Diesel)

2 1-121564 Poppet Spring

3 1-130758 Poppet Spring Retainer

4 1-225980 Check Valve Seat

5 225981-1 Check Valve Assembly (Includes
ltems 1,24,6 & 15)

6 225981-2 Poppet Assembly
7 127-311105 Gasket
8 15-313235 Gasket
9 1-316526 Strainer Support
10 1-316957 Strainer Cap
11 1-415410 Strainer Body
12 1-416878 Meter Inet
13 124-50560  1-1/2 X5"Long Pipe Nipple
14 27-51780 1-1/2" Union Female
15 08-53270 Reliance Square Snap Ring (Closed)
16 38-54742 5/16-18 X 1" Long M-F Hex. Head
Whiz-Lock Screw
17 02-54752 5/16-18 M-F Flange Whiz-Lock Nut

1-73800




g OUTLET DISCHARGE ASSEMBLY FOR 1450-15-SP-HV METER
&

For parts callout of TOKHEIM
MODEL 1550-15-SP-HV VALVE
see dwg no. 73505
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OUTLET DISCHARGE FOR 1450 METER

1-73799
1d1

Item Part No. Description
1 2-221447 Companion Flange
2 7-313235 Gasket
3 1-316524 Valve Support
4 1-416884 Valelnket
5 1-416886 Meter Outlet
6 05-50301 1/2-13 Hex. Nut
7 127-50361  1/2-13 X 1"Long Hex. Head Cap Screw
8 128-50361  1/2-13 X 1-1/4 Long Hex. Head Cap
Screw
9 131-50361  1/2-13 X 2" Long Hex. Head Cap Screw
10 129-50560  1-1/2 X9'Long Pipe Nipple
11 119-50561  1-1/2" X 2-1/2" Long Pipe Nipple
12 06-50611 1/2 Plate Washer
13 17-50641 1/2 Lockwasher
14 27-51780 1-1/2 Union - Female

1-73799
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LC METER ASSEMBLY WITH TOKHEIM 1550-15-SP—-HV VALVE

For ports collout of OUTLET
DISCHARGE ASSY. FOR LC METER
see dwg no. 73797

For parts callout of INLET
SUPPLY ASSY. FOR LC METER For pqrts callout of

see dwg no. 73796 PULSER ASSEMBLY 2—741458
see dwg no. 73778

GEAR BOX ASSEMBLY

see dwg no. 73793 & 73894.
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LC METER ASSEMBY WITH TOKHEIM 1550 VALVE

2-741458
1d1

item  PartNo. Description
1 1-120282 Seal Wire & Seal (16" Long)
2 1-127122 Seal Wire & Seal (24" Long)
3 1-129513 1/4-20 x 1" Long Hex Head Seal Screw
4 8-229606 Spacer (Universal)
5 7-313235 Gasket
6 1-318374 Meter Dust Shield
7 1-419902 LC Meter
8 04-50361 1/4-20 x 7/8" Long Hex Head Cap Screw
9 05-50361 1/4-20 x 1" Long Hex Head Cap Screw
10 03-50611 5/16" Plate Washer
11 15-51681 1-1/2"x 1-1/4" 90 ° Reducing Elbow
12 16-51851 1-1/4" x 1" Hex Bushing
13 35-54742 5/16-18 x 5/8" Long M-F Hex Head Whiz-Lock Screw
14 38-54742 5/16-18 x 1" Long M-F Hex Head Whiz-Lock Screw
15 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
16 1-419855 Support Bracket
17 001-547812-00 1"x 120'Long Hose

Reference:

420315 Final Assembly
420316 Chassis Assembly

2-741458




INLET SUPPLY ASSEMBLY FOR LC METER

262A Dispenser PatsManual Fom 4680 Verson10
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INLET SUPPLY ASSEMBL FOR LC METER

WITH 1550 VALVE

1-73796
101

Item Part No. Description
1 2-115075 Suction Screen Complete (Diesel)
2 1-121564 Poppet Spring
3 1-130758 Paoppet Spring Retainer
4 1-225980 Check Valve Seat
5 225981-1 Check Valve Assembly (Includes ftems 1,2,4,6 & 15)
6 225981-2 Poppet Assembly
7 2-313235 Gasket
8 15-313235 Gasket
9 1-316957 Strainer Cap
10 1-318381 Strainer Support
11 1-415410 Strainer Body
12 1-419765 Meter Inkt
13 Pipe Nipple 1Y5'x
255-50510 3v4"  Long (used with 07-51780)
120-50561 3" Long (used with 27-51780)
14 1%" Union Female
07-51780 150#
27-51780 250#
15 08-53270 Reliance Square Snap Ring (Closed)
16 38-54742 5/16-18 X 1" Long M-F Hex. Head Whiz-Lock Screw
17 02-54752 5/16-18 M-F Flange Whiz-Lock Nut

1-73796




OUTLET DISCHARGE ASSEMBLY FOR LC METER

¥1-9 abed

For parts callout of TOKHEIM
MODEL 1550—-15—-SP—-HV VALVE
see dwg no. 73505
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OUTLET DISCHARGE ASSEMBLFOR LC METER
WITH 1550 VALVE

1-73797
101

Item Part No. Description
1 2-221447  Companion Flange
2 7-313235 Gasket
3 1-318380 V alve Support
4 1-416884 V aere
5 1-416886 Meter Outiet
6 1-420233 Meter Elbow
7 05-50301 1/2-13 Hex. Nut
8 127-50361 1/2-13 X 1" Long Hex. Head Cap Scre w
9 128-50361  1/2-13 X 1-1/4 Long Hex. Head Cap Scre w
10 131-50361 1/2-13 X 2" Long Hex. Head Cap Scre w
11 269-50511 1-1/2" X 2-1/4" Long Pipe Nipple
12 06-50611 1/2 Plate Washer
13 17-50641 1/2 Lockwasher
14 08-51900 1-1/2 Pipe Plug

1-73797




LC METER ASSEMBLY WITH SKINNER VALVE

919 abed

=
For parts callout of
I

Qutlet Discharge

Assembly see dwg.
, no. 73795

For parts callout of
Pulser Assembly
See Dwg. No. 73778
Gear Box Assembly
See Dwg. No. 73783
& 73894.

For parts callout of
Inlet Supply Assembly
See Dwg. No. 73794
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2-741455
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2-741455

LC METER ASSEMBY WITH SKINNER VALVE

101

Item  PartNo. Description
1 1-120282 Seal Wire & Seal (16" Long)
2 1-127122 Seal Wire & Seal (24" Long)
3 1-129513 1/4-20 x 1" Long Hex Head Seal Screw
4 1-131336 U-Bolt
5 1-131560 #10-24 x 5/8" Long Pan Head Thread Cutting Screw
6 1-230877 Gasket
7 1-230878 Support Bracket
8 19-313235 Gasket
9 1-317400 Eyeket
10 1-318374 Meter Dust Shield
11 1-319006 Meter Support Plate
12 1-419902 LC Meter
13 3-420233 Meter Elbow
14 1-420514 Meter Support
15 05-50361 1/4-20 x 1" Long Hex Head Cap Screw
16 36-50361 5/16-18 x 1-1/4" Long Hex Head Cap Screw
17 15-51681 1-1/2"x 1-1/4" 90 ° Reducing Elbow
18 16-51851 1-1/4" x 1" Hex Bushing
19 35-54742 5/16-18 x 5/8" Long M-F Hex Head Whiz-Lock Screw
20 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
21 001-547812-00 1'x 120'Long Hose
Reference:
Chassis Assembly 420652
Final Assembly 420653

2-741455




2-741457

For parts callout of LC METER
ASSEMBLY WITH SKINNER VALVE

see dwqg. no. 741455

SATELLITE SYSTEM FOR LC METER WITH SKINNER VALVE
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2-741457

1d1
S ATELLITE SYSTEM FOR LC METER with SKINNER  VALVE
Item PartNo. Description
1 1-131336 U-Bolt
2 1-131560 #10-24 x 5/8" Long Pan Head Thread Cutting Screw
3 1-230878 Support Bracket
4 1-317400 Eyelet
5 Control Valve
1-319059 110 Vot
2-319059 220 Vot
6 1-319087 Inlet Support Bracket
7 121-50560 1-1/2"x 3-1/2" Long Pipe
8 Pipe 1-1/2"x
306-50510 23-3/4" Long (Used with 27-51780)
318-50510 23-3/8" Long (Used with 07-51780)
9 120-50561 1-1/2"x 3" Long Pipe Nipple
10 15-51681 1-1/2"x 1-1/4" 90 ° Reducing Elbow
11 08-51700 1-1/2'90  ° Elbow - Banded
12 1-1/2" Union Female
07-51780 150#
27-51780 250#
13 16-51851 1-1/4" x 1" Hex Bushing
14 35-54742 5/16-18 x 5/8" Long M-F Hex Head Whiz-Lock Screw
15 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
16 001-547812-00 1'x 120'Long Hose

Reference: Chassis Assembly 420652

2-741457




INLET SUPPLY ASSEMBLY FOR LC METER
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2-73794

INLET SUPPLY ASSEMBLY FOR LC METER

11

Item Part No. Description
1 1-121564 Poppet Spring
2 1-130758 Paoppet Spring Retainer
3 5-221447 Companion Flange
4 1-225980 Check Valve Seat
5 225981-1 Check Valve Assembly (Includes ltems 1,2,4,6 & 14)
6 225981-2 Poppet Assembly
7 15-313235 Gasket
8 1-319057 Check Valve Housing
9 1-420697 “Y” Strainer
10 37-50361 5/16-18 x 1-1/2" Long Hex Head Cap Screw
11 Pipe Nipple 1-1/2"x
117-50560 1-3/4" Long (Used with 27-51780)
118-50560 Long (Used with 08-51780)
12 Union Female
27-51780 1-1/2"
08-51780 '
13 05-51901 34" Pipe Plug
14 08-53270 Reliance Square Snap Ring (Closed)
15 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
16 27-51850 1-1/2" x 2" Bushing Hexagon (Used with 08-51780)
17 1-132471 Gasket (Used with 08-51780)

Reference: Chassis Assembly 420652

2-73794
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OUTLET DISCHARGE ASSEMBLFOR LC METER

1-73795
131

Item Part No. Description
1 18-313235 Gasket
2 Control Valve
1-319059 110 Vot
2-319059 220 Volt
3 1-420665 Meter Discharge Manifold
4 2-420233 Meter Elbow
5 36-50361 5/16-18 x 1-1/4" Long Hex Head Cap Screw
6 120-50561 1-1/2'x 3'Long Pipe
7 Pipe 1-1/2"x
306-50510 23-3/4" Long (Used with 27-51780)
318-50510 23-3/8" Long (Used with 07-51780)
8 1-1/2"x 3-1/2" Long Pipe Nipple
9 1-1/2" Union Female
07-51780 150#
27-51780 250#

Reference: Chassis Assembly 420652

1-73795




SP—HV VALVE ASSEMBLY

15
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HIGH VOLUME (1550-15-SP-HV) VALVE ASSEMBY

2-73505
1d1

Item Part No. Description

1 16-318940 “O’Ring

2 23-318940 “O’"Ring
3 1-125636 Male Connector (785)
1-125637 Male Elbow (162, 262 & 262A)
4 1-128278 Valve Disc
5 1-128612 Plunger Cup
6 1-130936 Valve Spring
7 1-222357 Plunger Cup Support
8 2-224214 Poppet Guide
9 1-227097 Cover
10 228000-1 Poppet Assembly (Includes
ttems 4,5,7,813,14& 17)
11 228001-1 Valve Body Assembly
12 1-316166 Valve Cover
13 1-316167 Plunger
14 252-50100 #10-24 X 1/2" Long Round Head Machine
Screw
15 35-50361 5/16-18 X 1" Long Hex. Head Cap
Screw
16 01-51911 1/8 Square Head Pipe Plug (785)
1-125637 Male Elbow (162, 262 & 262A)
17 1-131608 Dowel Pin
18 1-125636 Male Connector (785-HV-RC)

1-125637 Male Elbow (785M-HVR-LC-RC)
1-128433 Male Elbow (162, 262 & 262A)

For complete 1550-15-SP-HV Valve Assembly order:
416193-1 785-HV-RC

416193-2 162, 262 & 262A

416193-3 785M-HVR-LC-RC

2-73505
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CONNECTION BOX & CONDUIT ASSEMBLY

262A/AFL, 262A/AFL—-RC, 262A/AFL—-1-TW,
262A/AFL-1 & 2-RC—-TW, 262A/AFL—-VC-RC

Z-,. obed

For parts callout of
Solenoid & Cover

Assembly see dwg.
no 72234.

-

For parts callout of
Pulser Assembly
see dwg no 73793.

262A-VC—-RC

262A—-VC-RC
Only

262A-1 & 2-RC—TW (Canada)
262AFL—1 & 2—RC-TW

26ZAFL=M=1=RC=TW 262A/AFL-VC-RC

OTUOSA 090 W0 [eruepsked esuedsid vege

For parts callout of
Connection Box Assy. 2—-741459
see dwg no 72237.
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2-741459

MODEL 262A SERIES 1
CONNECTION B& & CONDUIT ASSEMBLY

Item Part No. Description Item Part No. Description
1 1-121413 Special Screw 17 Conduit & Harness Assembly
2 1-130617 Coupling 421099-1 262AFL, 262AFL-RC, 262AFL-1 & 2 RC-
3 1-214107 Conduit Connector TW (Hose #1), 262AFL-1-TW (Hose #1),
4 1-217337 Conduit Tee 262A§1I5-M/MS-RC, 262AFL-M-1-RC-TW
5 1-218941 Expansion Union Male & Female 421099-4 262AFL-1 & 2-RC-TW (Hose #2)
6 1-219892 Expansion Union Female 262AFL-M-1-RC-TW (Hose #2)
7 1-220834 Conduit Flange 421099-9 262A, RC, 1 & 2-RC-TW (Hose #1) 262A-
8 1-227372 Conduit 1-TW (Hose #1)
9 2.997372 Conduit 421099-11 262A-1 & 2-RC-TW (Hose #2)
10 1-316390 Condit 421099-18 262A-VC-RC (Hose #1)
421099-19 262A-VC-1 & 2-RC-TW (Hose #2),
_ 262AFL-MM-HV-LCS-RC PKWY
11 Conduit 421099-20 262AFL-VC-RC (Hose #1)
1-316620 262A-VC-RC 421099-21 262AFL-VC-1 & 2 RC-TW (Hose #2)
1-420408 262AFL-VC-RC
18 Conduit & Harness Assembly
12 Conduit 421099-22 262AFL-VC-RC
1-316621 262A/AFL, 262A/AFL-RC, 262AFL- 421099-23 262A-VC-RC
RC- TW, 262A/AFL-1-TW (Hose #1),
262A (Canada), 262A-RC-TW Canada, 19 1-130617 Coupling  (AIModels ExceptL isted Below)
262A-1-TW Canada (Hose #1) 1-226384 90 ° Pull Elbow (262A-VC-RC, 262A-VC-1
1-226948 262AFL-M/MS-RC, 262AFL-M-1-RC- &2-RC-TW (Hose #2)
TW
For complete Conduit Assembly order:
13 Conduit 316483-1 262A-1 & 2-RC-TW
1-417237 262A, 262A-RC, 262A-RC-TW, 262A- 316483-3 262AFL-M-1-RC-TW
1-TW (Hose #1), 262AFL-VC-RC (Hose
#1), 262AFL-VC-1 & 2-RC-TW Reference: Connection Box & Conduit Assembly
420044 262A
14 03-50361 1/4-20 x 3/4" Long Hex Head Cap 420125 262AFL
Screw 420400 262A/AFL-VC-RC
15 29-50700 1/2" x 3-1/4" Long Conchi 420401 Conduit Assembly (262A/AFL-VC)
16 01-50710 1/2"x 1-1/8" Long Conduit Nipple

2-741459




CONNECTION BOX & CONDUIT ASSEMBLY
(262A—HS)

-/ obed

For parts callout of
Pulser Assembly
see dwg. no. 73793.

For parts callout of
Solenoid Assembly
see dwg. no. 7/2234.

For parts callout of
Connection Box Assy
see dwg. no. 72237.

OTUOSA 090 W0 [eruepsked esuedsid vege

1-72238
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CONNECTION B®& & CONDUIT ASSEMBL Y (262A-HS)

1-72238
1d1

Item Part No. Description
1 1-128035 12'x90  ° StreetElbow
2 1-130617 Straight Coupling
3 1-217337 1/2" Conduit Tee
4 1-218941 Expansion Union (Male-Female)
5 1-220834 Conduit Flange
6 1-311341 Connection Box Cover
7 2-410018 Connection Box
8 3-420578 Conduit
9 421099- Conduit & Harness Assembly
10 03-50361 1/4-20 x 3/4" Long Hex Head Cap Screw
11 05-50361 1/4-20 x 1" Long Hex Head Cap Screw
12 15-50710 1/2"x 2" Long Conduit Nipple
13 26-50710 1/2"x 3" Long Conduit Nipple
14 12-51851 1"x 1/2" Bushing Hexagon
15 07-51852 3/4" x 1/2" Bushing Hexagon
16 04-51901 12" Pipe Plug

For complete Connection Box Assembly order:
420646-1 262A-HS

Reference: Trim Assembly 420038
Chassis Assembly 420091

Conduit Assembly 420644

Pulser & Solenoid Assembly 420645

1-72238




CONNECTION BOX & CONDUIT ASSEMBLY
(262A—1—-TW Hose #2)

9/ abed

For parts callout of
Pulser Assembly
see dwg. no. 73793.

For parts callout of
Solenoid & Cover
Assembly see dwg.
no. 72234.

262A-NC—-1-TW

For parts callout of
Connection Box &
Conduit Assembly
see dwg. no. 741459,
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2-741461

MODEL 262A-1-TWIN 1
CONNECTION B®& & CONDUIT ASSEMBLY
Item Part No. Description Item Part No. Description
1 1-118345 1/2" Conduit Elbow 19 01-50710 1/2" x 1-1/8" Long Conduit
2 1-128035 1/2'x90  ° Conduit Street Ebow Nipple
3 1-130617 Straight Coupiing 20 05-51901 3/4" Pipe Plug
4 1-217337 Conduit Tee 21 06-51901 1'  PpePuw
5 1-218941 Expansion Union (Male/Female) 22 07-51852 3/4" x 1/2" Hex Bushing
6 1-219892 Expansion Union (Female) 23 12-51852 1"x  1/2"HexBushing
7 1-220834 Conduit Flange
8 1-311341 Connection Box Cover 24 Conduit & Wire Harness Assembly
9 1-316398 Conduit 421099-2 262AFL-1-TW (Hose #2)
10 1-316621 Conduit 421099-10 262A-1-TW (Hose #2)
11 2-410018 Connection Box 421099-17 262A-HD-1-TW 380 Volt (Hose #2)
12 1-417237 Conduit
13 1-420700 Conduit 1/2" 25 420149-2 Wire Harness Assembly
14 03-50361 1/4-20 x 3/4" Long Hex Head
Cap Screw Reference:
15 05-50361 1/4-20 x 1" Long Hex Head Cap
Screw Connection Box & Conduit Assembly
16 27-50700 1/2"x 6-1/2" Long Condluit 420044 262A
420125 262AFL
17 Conduit 12" x 420400 262A/AFL-VC
35-50700 262A-1-TW Conduit Assembly
1-420253 262AFL-1-TW 420999 262A-VC-2-TW
18 35-50700 1/2" x 14-1/2" Long Conduit
2-741461




262A-2—-TW CONNECTION BOX & CONDUIT ASSEMBLY

For parts callout of
Pulser Assembly
see dwg. no. 73793.

8-/ abed

For parts callout of
Solenoid & Cover Assy. \
see dwg. no. 72234, N

For parts callout of
Connection Box Assy.
see dwg. no. 72237.
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262A—2-TW 262A—HD—-2-TW
2-741460
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2-741460

MODEL 262A -2-TWIN 11
CONNECTION B& & CONDUIT ASSEMBLY

Item Part No. Description Item Part No. Description
1 1-121413 Special Screw 17 Conduit & Harness Assembly
2 1-128035 12'x90  ° Conduit Street Elbow 421099-13 A-2-TW (Hose #1) World
3 1-130617 Straight Coupling (All Except 262AFL- 421099-14 A-2-TW (Hose #2) World
2-TW) 421099-15 A-HD-2-TW (380 Volt)
4 1-214107 Conduit Connector 18 421099-27 Conduit & Harness Assembly
5 1-217337 Conduit Tee 19 02-50361 1/4-20 x 5/8" Long Hex Head Cap
6 1-218941 Expansion Union (Male/Female) Screw
20 31-50700 1/2"x 11" Long Conduit
7 1-218941 Expansion Union (Male/Female) (380 21 36-50700 1/2"x 11-1/8" Long Conduit
e/ 22 01-50710 1/2 x 1-1/8" Long Conduit Nipple
04-51901 1/2" Pipe Plug (115/230 \Vok) 23 15-50710 1/2" x 2" Long Conduit Nipple
24 03-50710 1" Conduit(Close)
8 1-219892 Expansion Union (Female) 25 04-51901 12" Pipe Piug
9 1-220834 Conduit Flange
10 1-226932 Conduit Tee 26 1-130617 Straight Coupling (All Models Except
11 2-228147 Conduit Listed Below & 262AFL-2-TW)
12 Conduit 1-226384 90 ° Pull Elbow (262A-VC, 262A-VC-1-
ondui
S TW, 262A-VC-2-TW Hose #1
1-314628 Almodels exceptlisted below )
1-228147 (World) & 380 Volt (Hose #2) Reference:
13 Conduit 420999 Conduit Assembly (262A-VC-2-TW)
1-318859 AFL-2-TW Connection Box & Conduit Assembly
27-50700 A-2-TW & Canada 420044 262A
. 420125 262AFL
14 1-319074 172" Conduit 420400 262A-VC, 262A-VC-1 & 2-TW
15 Conduit .
e Final Assembly
1-414833 Almodels exceptlisted below 420548 262A-HD-2-TW
1-228149 World & 380 Volt (Hose #2) 420815 262A-VC-2-TW
16 Conduit & Harness Assembly

421099-3 AFL-2-TW (Hose #1)
421099-5 AFL-2-TW (Hose #2)
421099-12 A-2-TW & Canada (Hose #2)
421099-28 A-VC-2-TW (Hose #1)
421099-29 A-VC-2-TW (Hose #2)

2-741460




CONNECTION BOX & CONDUIT ASSEMBLY
262A MASTER/SATELLITE SERIES

01, abed

For parts callout of
Outlet Discharge Assy.
see dwg. no. 73795.

For parts callout of
Solenoid & Cover Assy.
see dwg. no. 72234.

&
282FL-MS/S—RC
29

For parts callout of
Pulser Assembly
see dwg. no, 73793,

For parts callout of
Connection Box Assy.
see dwg. no. 72237.

262AFL-HV-LCS—RC 262AFL—MM—HV-LCS-RC 2741462
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262A/AFL—HV-LC—-RC

¥66T AT LopRodiop WAL




YE6TANC uorediop WiepL.
OZU0SiB/\ (99 WI0S [enuen siied Jesuedsia vzae

T1-, abed

2-741462

MODEL 262A MASTER / SA TELLITE SERIES 1
CONNECTION B® & CONDUIT ASSEMBLY
Item Part No. Description Item  PartNo. Description
1 1-118345 1/2'x90  ° Conduit Elbow 17 Conduit 1/2" x
2 1-121413 Special Screw 06-50700 7" Long (262AFL-S/MS-RC)
3 1-128035 1/2'x90  ° Conduit Street Elbow 37-50700 4-3/4" Long (262A/AFL-M-HV-LC-
4 1-214107 Conduit Connector RC)
5 1-217337 Conduit Tee
6 1-218941 Expansion Union (Male & Female) 18 22-50700 1/2"x 3-1/4" Long Condlit
7 1-219892 Expansion Union (Female) 19 45-50700 1/2"x 3-3/4" Long Condlit
3 1-220834 Conduit Flange 20 01-50710 1/2"x 1-1/8" Long Conduit Nipple
9 1-318921 Conduit
10 1-319063 Conduit For complete Conduit Assembly order:
11 1-319304 Conduit (nduoesiem#34,6& 1)
12 1-319306 Conduit Reference: Connection Box & Conduit Assembly
13 1-420944 Conduit 420044 262A
14 421099-6 Conduit & Hamess Assembly 420125 262AFL
420317 262A/AFL-M-HV-LCS-RC
15 Conduit & Harness Assembly
421099-7 262A-M-HV-LC-RC
2-741462
421099-8 262AFL-M-HV-LC-RC
16 03-50361 1/4-20 x 3/4" Long Hex Head Cap

Screw
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262A CONNECT ION BOX ASSEMBLY
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1-72237

o}
262A CONNECTION BOX ASSEMBLY
Item Part No. Description Item Part No. Description
1 1-19167 Connection Box Cover cormection box cover -corinued
2 1-126752 Box Support 1-316419  262AJ/AFL, 262A/AFL-RC, 262A/AFL-1 &
3 1-131270 #10-32 x 3/8" Long Special Screw 2-RC-TW, 262A/AFL-2-TW, 262AFL-S/M/
MS-RC, 262AFL-M-1-RC-TW, 262A/AFL-M-
4 1-131322 Cup Washer (Al models except listed below) HV-LC-RC, 262A-HS
1-314063 262A/AFL-1-TW (Hose #1), 262A-HD//C-1-
05-50761 #10 Shake-Proof Lockwasher TW (Hose #1)
(F/QAC": Zggéﬁ‘:'il-svﬁvzgp‘/ ’;F;':'SC’ZH?/Z'IA‘_FL'SF; 8 1-311997 Connection Box Support
26IAFLM M-I-;V-L-Cg-le, zézim-ﬁvc- EE:SC_'RC, 9 05-50361 1/4-20 x 1" Long M-F Hex Head Cap Screw
262A-HS, 262A/AFL-M-HV-LC-RC 10 33-50361 5/16-18 x 3/4" Long Hex Head Cap Screw
11 38-50361 5/16-18 x 1-3/4" Long Hex Head Cap Screw
5 226986-1 Relay & Connection Box Assembly (Sattelite side 12 03-50611 5/16" Platewasher
only & 262A-HS) 13 14-50641 5/16" Lockwasher
14 12-51851  1'x  1/2'HexBushing(Sattelie sde only)
6 Connection Box 15 04-51890 172" Pipe Plug
2-39699 262AFL-M-1-RC-TW (Hose #2) 16 05-51901 34" Pipe Plug
1-39702 262A/AFL-RC, 262A/AFL-1-RC-TW, 262A/AFL- 17 06-51901 1" FpePlg( Sttditeskeay, 262AAFL-2-TW)
2-RC-TW (Hose #1), 262A/AFL-2-TW (Hose #2), 18 35-54742 5/16-18 x 5/8" Long M-F Hex Head Whiz-
262AFL-M/MS-RC, 262AFL-S/SS/MS/M & MM- Lock Screw
HV-LCS-RC 19 02-54752 5/16-18 M-F Flange Whiz Lock-Nut
1-311478 262A/AFL, 262A-V/C, 262A/AFL-2-TW (Hose #1),
262A- 2-TW (World Motor Hose #1 & 2), 262A- Reference:
VC-2-TW (Canada Hose #1 & 2), 262AFL-1-RC- :
TW (Hose #1),262A/AFL-M/MM-HV-LC/LCS- Connection Box & Conduit Assembly
RC, 262A-HS 420044 262A
1-408199 262A/AFL-1-RC-TW, 262A/AFL-2-RC-TW Hose 420125 262AFL
#2), 262AFL-S/MS-RC, 262AFL-S-HV-RC 420400 262A/AFL-VC
4-413978 262A-1-TW (Hose #1) Connection Box Assembly
8-413978 262A-1-TW(Hose #1), 262A-HDN/C-1-TW(Hose #1) 420646 262A-HS
1-39700 262A-M-HV-RC Chassis Assembly
7 Connection Box Cover 419754 262A (Canada)
1-311479 262A-RC, 262A-1-RC-TW, 262A-2-RC-TW (Hose #1), 420091 262A
262A-2-TW (Hose #2) 262AFL-S/SS/MS/M/MM- 420092 262AFL
HV-LCS-RC, 262A-M-HV-RC 420316 262A/AFL-M-HV-LC-RC
420363 262AFL-M/MS/S-RC, 262AFL-M-1-RC-TW

1-72237
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SUCTION SYSTEM FOR 262A, 262A-HD & 262A-1-TW

28 abed

(Ref.) Column Top Support
called out on CHASSIS ASSY.

For parts callout of POSITIVE
DISPLACEMENT TYPE METER ASSY,
see dwg. no. 74372

For parts collout of
MOTOR ASSEMBLY

see dwg. no. 741447
& 741466

MODEL 262A (SINGLE)

OTUOSIA 0907 W0 [ErUBp| Sied BsUBdS v29e

For parts callout of For parts callout of
CHASSIS ASSEMBLY ROTARY PUMP ASSEMBLY
see dwg. no. 7414338 see dwg. no. 741445 1=741444
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1-741444

SUCTION SYSTEM 1t
MODEL 262A-HD & 262A-1-TW
Item Part No. Description Item Part No. Description
1 1-129618 Flange 17 296-50361 5/16-18 X 1-1/8 Large Hex.
2 1-224019 Coupling Head Cap Screw
3 VB 18 03-50611 5/16 Plate Washer
9-37852 262A-HD 3/4 H.P. 60 Cycle 19 14-50641 5/16 Lockwasher
Motor 20 35-54742 5/16-18 X 5/8 Large M-F
15-37852 All Except 262A-HD Hex. Head Whiz-Lock Screw
17-37852 262A-HD 3/4 H.P. 380 Volt 21 38-54742 5/16-18 X 1" Large M-F
28-37852 262A-HD 3/4 H.P. 50 CyC|e Hex. Head Whiz-Lock Screw
Motor 22 43-54742 5/16-18 X 2" Large M-F
4 1-38082 Meter Transfer BOdy Gasket Hex. Head Whiz-Lock Screw
S 1-310979 Meer Inlet Connector 23 02-54752 5/16-18 M-F Flange Whiz-
6 1-312008 Meter Support Lock Nut
7 6-313235 Gasket
8 13-313235 Gasket For complete Meter & Strainer Assembly
9 315582-1 Meter Mounting Bracket order:
Weld Assembly 316594-3 Gallons
10 315582-2 Meter Mounting Bracket 316594-9 Lie
Weld Assembly
11 19-318940 “O’Ring
12 2-406857 Meter Transfer Body
13 1-407233 Transfer Body Manifold 1-741444
14 35-50361 5/16-18 X 1" Large Hex.
Head Cap Screw
15 38-50361 5/16-18 X 1-3/4 Large Hex.
Head Cap Screw
16 66-50361 5/16-18 X 1-1/4 Large Hex.
Head Cap Screw
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MOTOR

ASSEMBLY FOR 262A-HD

(Ref .JCHASSIS ASSY,

For parts callout of
CHASS IS ASSEMBLY

see dwg.

no. 741438

2-741466
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1-741466

M QOR ASSEMBY FOR 262A-HD =
Item Part No. Description Item Part No. Description
1 1-114468 Cushion Grommet (Thermal Protection)
2 1-114469 Cushion Washer
3 1-114470 Cushion Retainer 14 1-411235 Motor Support
4 1-119636 Key 15 37-50361 5/16-18 x 1-1/2" Long Hex
Head Cap Screw
5 Motor Pulley 16 03-50611 5/16" Plate Washer
1-119529 262A-HD 3/4 H.P. 60 Cycle 17 65-50721 5/16-18 x 1/4" Long Hex
1-220878 262A-HD 3/4 H.P. 50 Cycle Socket Head Cup Point Set
Screw
) : 18 35-54742 5/16-18 x 5/8" Long M-F Hex
? lvm® 1R eCokSmachon Head Vhiz-Lock Srew
' x50 = ConcutSeet 19 02-54752 5/16-18 M-F Flange Whiz-Lock
8 1-214107 Conduit Connector Nut
9 1-219892 Expansion Union 20 02-50710 3/4"x 1-3/8" Close Condlit
10 1-227391 3/4" x 1/2"* Conduit Union Nipple
(Female)
11 1-227605 Conduit For complete Motor Conduit Assembly order:
12 1-230742 Conduit 316481-2 262A-HD 115/230 Volt
316481-3 262A-HD 380 Volt
13 Motor 34 HP. (115230 Vo) Vot 60/50
Ol _ For complete 3/4 H.P. Motor Assembly
2-417119 General Blectric order:
1-419108 Frankin Electic 316479-3 262A-HD 115/230 Volt 50
1-421174 A.O. Smith Cycle
316479-4 262A-HD 380 Volt 50 Cycle
Motor 3/4 H.P. 380 Volt 50 Cycle 316479-5 262A-HD 380 Volt 50 Cycle
1-420499 Frankin Blectic (Thermal Protected)
2-420499 Frankin Electic
2-741466




MOTOR ASSEMBLY FOR 262A & 262A-1-TW
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(Ref.)CHASSIS ASSY.

t of
438

For parts callou
CHASS|S ASSEMBLY
see dwg. no. 741
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1-741447

M QOR ASSEMBY FOR 262A & 262A-1-TW

1d1
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Item Part No. Description Item Part No Description
1 1-114468 Cushion Grommet Head Cap Screw
2 1-114469 Cushion Washer 13 03-50611 5/16" Plate Washer
3 1-114470 Cushion Retainer 14 65-50721 5/16-18 x 1/4" Long Hex
4 1-119636 Key Socket Head Cup Point Set
Screw
5 Motor Pulley 15 35-54742 5/16-18 x 5/8" Long M-F
1-119529 262A-1-TW Hex Head Whiz-Lock Screw
2-221339 262A 16 02-54752 5/16-18 M-F Flange Whiz-
Lock Nut
6 1-121413 Special Screw
7 1-214107 Conduit Connector For complete Motor Conduit Assembly
8 1-218860 Motor Conduit order:
9 1-218941 Expansion Union 39168-1 262A & 262A-1-TW
10 Motor 1/3H.P. (115230 \Volt) (262A)
1-405586 A.O. Smith
4-408411 General Electric 1-741447
1-412766 Frankin Blectiic
Motor 1/2HP. (115230 Vo) (262A-1-
TW)
1-406206 Leland
2-408389 A O. Smith
2-415138 General Blectiic
2-416908 Frankin Electric
11 1-411235 Motor Support
12 37-50361 5/16-18 x 1-1/2" Long Hex
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ROTARY PUMP ASSEMBLY FOR 262A, 262A-HD & 262A—1-TWIN

For parts calout of ROTARY
PUMP & AR SEPARATOR
see dwg. no. 75063
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For parts cdlout of
CHASSIS ASSEMBLY
see dwg. no. 741438

%

Y
s

r' :6

2-741445



OCUOSPA (0997 UWI0d [enuUen sked esusdsid vege

Y62/078e —I66T-499eR0 uorodo) WepL

6-g abed

2-741445

ROTA RY PUMP ASSEMBY FOR 262A,
262A-HD & 262A-1-TWIN

101

Item Part No. Description Item Part No. Description
1 1-114468 Cushion Grommet
2 1-114469 Cushion Washer 25 03-50611 5/16" Plate Washer
3 1-114470 Cushion Retainer 26 14-50641 5/16" Lockwasher
4 1-119636 Key 27 15-50641 3/8" Lockwasher
5 1-127786 Grommet 28 65-50721 5/16-18 x 1/4" Long Hex Socket Head
6 1-217902 Pump Inlet Connection Gasket Cup Paint Set Screw
7 1-217903 Ider Arm
29 1-1/2" Female Union (262A & 262A-1-TW)
8 Pump Pulley 07-51780 150#
1-216295 262A-HD & 262A-1-TW 27-51780 250#
2-221338 262A 2" Female Union (262A-HD)
08-51780 150#
9 2-220383 Coupling Nipple 28-51780 250#
10 1-221668 IderPukey
11 1-221821 Pump Support 30 06-51901 1"  PipePu
12 2-224150 Vent Tube 31 05-52020 Compression Elbow
13 1-38403 Pump Inlet Connection 32 05-52040 Compression Sleeve
14 137-311105 Gasket 33 14-52040 Compression Nut
15 1-312034 Pump Support Bracket 34 35-54742 5/16-18 x 5/8" Long M-F Hex Head
Whiz-Lock Screw
16 Rotary Pump Discharge Connection 35 1-125865 Nipple
1-407225 Without Wix Fitter 36 16-313235 Gasket
3-411304 With Wix Fiter
37 He
17 03-50301 3/8-16 Hex Nut 1-218950 Standard Duty Wix Fitter
18 32-50361 5/16-18 x 5/8" Long Hex Head Cap 1-226999 Weater Alett Fier
Screw 1-318183 Cap (Wix GFB Fiter)
19 33-50361 5/16-18 x 3/4" Long Hex Head Cap 1-311509 Heavy Duty Wix Fitter
Screw
20 35-50361 5/16-18 x 1" Long Hex Head Cap For complete Rotary Pump Assembly order:
Screw 405952-37 262A-HD (Gallon)
21 36-50361 5/16-18 x 1-1/4" Long Hex Head 411284-2 262A-1-TW (Gallon)
Cap Screw 411284-5 262A (Gallon)
22 67-50361 3/8-16 x 1-1/2" Long Hex Head 411284-10 262A(Lire)
Cap Screw 411284-11 262A-1-TW (Litre)
23 297-50361 3/8-16 x 1-1/8" Long Hex Head 411284-14 262A-HD (Litre)
Cap Screw
For complete Idler Arm & Pulley Assembly order:
24 Pipe 1-1/2"x (262A & 262A-1-TW) 37277-5 262A & 262A-1-TW & Canada
269-50510 2-1/4" Long (Used with 27-51780) 37277-24 262A-HD
119-50560 2-1/2" Long (Used with 07-51780)
Pipe 2'x (262A-HD)
316-50510 2-1/4" Long (Used with 28-51780) 2-741445
138-50560 2-1/2" Long (Used with 08-5178
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SUCTION SYSTEM FOR 262A-2-TW

For parts callout of POSITIVE
DISPLACEMENT TYPE METER ASSY.
see dwg. no. 74372

For parts collout of
MOTOR ASSEMBLY

For parts collout of
ROTARY PUMP ASSEMBLY
see dwg. no. 741452

2—-741453
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SUCTION SYSTEM FOR 262A-2-TW

1d1

Item Part No. Description Item Part No. Description
1 1-129618 Flange 15 296-50361 5/16-18 x 1-1/8" Long Hex
2 1-224019 Coupling Head Cap Screw
16 03-50611 5/16" Plate Washer
3 "\/'Bet 17 14-50641 5/16" Lockwasher
10-37852 262A-2-TW 18 35-54742 5/16-18 x 5/8" Long M-F Hex
Head Whiz-Lock Screw
25-37852 262A-HD-2-TW
19 Her
4 1-38082 Meter Transfer Body Gasket ]
1-218950 Standard Duty Wix Filter
. 1-226999 Weter Alett Fer
> Maniold 1-318183 Cap (Wix GFB Fiter)
- i
1-312061 Without Wix Fitter )
1-311509 Heavy Duty Wix Fiter
1-312062 With Wix Fiter
20 02-54752 5/16-18 M-F Flange Whiz-Lock
6 6-313235 Gasket Nut
7 13-313235 Gasket 21 1-125865 Nipple
8 1-314602 Meter Mounting Bracket 22 16-313235 Gasket
9 19-318940 "O"Ring
10 2-406857 Meter Transfer Body For complete Meter & Strainer Assembly
11 1-411187 Meter & Motor Mounting order:
Bracket
316594-3 262A-2-TW
12 35-50361 5/16-18 x 1" Long Hex Head
Cap ScreW 316594'9 262A'2'TW Canada
13 38-50361 5/16-18 x 1-3/4" Long Hex
Head Cap Screw
14 66-50361 5/16-18 X 1-1/4" Long Hex 2-741453

Head Cap Screw
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MOTOR ASSEMBLY FOR 262A-HD—-2-TW

2-741467
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M GOR ASSEMBY FOR 262A-HD-2-TW =
Item Part No. Description Item Part No. Description
1 1-114468 Cushion Grommet 18 03-50611 5/16" Plate Washer
2 1-114469 Cushion Washer
3 1-114470 Cushion Retainer 19 Conduit Nipple 1/2"x
14-50710 1-1/2" Long (262A-HD-2-TW
4 Motor Pulley 3/4 H.P. 380 VoK)
2-119529 60 Cyce 26-50710 3" Long (262A-2-TW 115/230
2-220878 50 Cyde vd)
5 1-119636 Key 20 65-50721 5/16-18 x 1/4" Long Hex
6 1-121413 Special Screw Socket Head Cup Point Set
7 1-128035 1/2'x90  ° Conduit Street Ebow Screw
8 1-214107 Conduit Connector 21 35-54742 5/16-18 x 5/8" Long M-F Hex
9 2-218591 Motor Support Rod Head Whiz-Lock Screw
10 1-219892 Expansion Union 22 02-54752 E/ﬁ?-lB M-F Flange Whiz-Lock
11 1-227391 Conduit Union 23 1-319363 Conduit
07-51841 Face Bushing 24 Expansion Union
12 1-230752 Motor Support Bracket 121823% Malef Fe;nS%k\a/&lS/ 230 Vol
13 1-319408 Motor Conduit - Female (380 Vol
14 319110-1 Ad Plate Weld Assemb .
apter Plate We mbly For complete Motor Conduit Assembly order:
15 34 H,P. Motor (115/230 Vo) giggf; %ég/s?’f Vot
2-417119 Frankin Blectic 5 o
1-419108 General Electic
- For complete Motor Assembly order:
1-421174 A.O. Smith
316479-3 3/4 H.P. 50/60 Cycle
3/4 H.P. Motor (380 Vo)
219067.1 . 319067-1 34HP. (330 Vol
Frankdn Bedic 319067-2 3/4 HP. (115/230 Vol)
16 3-407915 Motor & Connection Box Support
17 01-50301 1/4-20 Hex Nut

2-741467
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FOR 262A

MOTOR ASSEMBLY
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M QOR ASSEMBY FOR 262A-2-TW

1d1

Item Part No. Description Item Part No. Description
1 1-114468 Cushion Grommet 16 36-50361 5/16-18 x 1-1/4" Long Hex
2 1-114469 Cushion Washer Head Cap Screw
3 1-114470 Cushion Retainer 17 03-50611 5/16" Plate Washer
4 1-119636 Key 18 01-50710 1/2" x 1-1/8" Long Condluit
5 125369-1 Clamp Weld Assembly Nipple
6 1-128034 12'x45°  Conduit Eloow 19 65-50721 5/16-18 x 1/4" Long Hex
7 2-221339 Motor Pulley Socket Head Cup Point Set
8 1-121413 Special Screw Screw
9 1-214107 Conduit Connector 20 35-54742 5/16-18 x 5/8" Long M-F
10 2-218591 Motor Support Rod Hex Head Whiz-Lock Screw
21 02-54752 5/16-18 M-F Flange Whiz-
11 Motor Conduit Lock Nut
1-218871 All Models Except Listed
Below For complete Motor Conduit Assembly
1-231821 262A-VC/IVC-2-TW order:
316408-1 262A-2-TW
12 1-218941 Expansion Union 319402-1 262A-VC/IVC-2-TW
13 Motor /3H.P. (115230 Vo)
1-38983 General Electric 1-741451
2-38983 A.O. Smith
7-38983 Frankin Blectric
14 2-407915 Motor & Connection Box
Support
15 01-50301 1/4-20 Hex. Nut
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ROTARY PUMP ASSEMBLY FOR 262A—-2-TW

For parts calout of ROTARY
PUMP & AR SEPARATOR
see dwg. no. 75063

For ports colout of
CHASSIS ASSEMBLY
see dwg. no. 741438

1-741452
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1-741452

a1
ROTA RY PUMP ASSEMBY FOR 262A-2-TW
Item Part No. Description Item Part No. Description
1 2-13867 Washer 28 14-50641 5/16" Lockwasher
2 1-114468 Cushion Grommet 29 15-50641 3/8" Lockwasher
3 1-114469 Cushion Washer 30 17-50641 1/2" Lockwasher
4 1-114470 Cushion Retainer 31 65-50721 5/16-18 x 1/4" Long Hex Socket
5 1-119636 Key Head Cup Point Set Screw
6 1-124981 Suction Support Stud 32 27-50761 3/8" Lockwasher
7 1-127786 Grommet
8 1-217902 Pump Inlet Connection Gasket 33 1-1/2" Female Union
9 2-220383 Coupling Nipple 07-51780 150#
10 1-220849 Idler Arm 27-51780 250#
11 1-216295 Pump Pulley
12 1-221668 IderPukey 34 06-51901 1"  PpePuy
13 2-224156 Vent Tube 35 05-52020 Compression Elbow
14 1-38510 Pump Inlet Connection 36 05-52040 Compression Sleeve
15 1-312036 Pump Support Bracket 37 14-52040 Compression Nut
16 1-413442 Pump Support 38 35-54742 5/16-18 x 5/8" Long M-F Hex Head
17 05-50271 1/2-13 Hex Jam Nut Whiz-Lock Screw
18 02-54752 5/16-18 M-F Flange Whiz-Lock Nut 39 38-54742 5/16-18 x 1" Long M-F Hex Head
19 03-50301 3/8-16 Hex Nut Whiz-Lock Screw
20 32-50361 5/16-18 x 5/8" Long Hex Head Cap
Screw For complete Rotary Pump Assembly order:
21 33-50361 5/16-18 x 3/4" Long Hex Head Cap 407241-5 Gallon
Screw 407241-25 Lie
22 38-50361 5/16-18 x 1-3/4" Long Hex Head
Cap Screw For complete Idler Am & Pulley Assembly order:
23 67-50361 3/8-16 x 1-1/2" Long Hex Head 37277-16 262A-2-TW
Cap Screw
24 297-50361 3/8-16 x 1-1/8" Long Hex Head
Cap Screw
1-741452
25 Pipe 1-1/2'x
320-50510 4-3/4" Long (Used with 150#
Female Union)
123-50560 4-1/2" Long (Used with 250#
Female Union)
26 03-50611 5/16" Plate Washer
27 06-50611 1/2" Plate Washer
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SUCTION SYSTEM (262A-HS)

1-741581
1a1

Item Part No. Description
1-129618 Flange
2 1-224019 Coupling
3 10-37852 "V'Bet
4 1-38082 Meter Transfer Body Gasket
5 6-313235 Gasket
6 19-318940 "O"Ring
7 2-406857 Meter Transfer Body
8 38-50361 5/16-18 x 1-3/4" Long Hex Head
Cap Screw
9 66-50361 5/16-18 x 1-1/4" Long Hex Head
Cap Screw
10 03-50611 5/16" Plate Washer
11 14-50641 5/16" Lockwasher

For complete Meter & Strainer Assembly order:
316594-3 262A-HS

1-741581
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Motor #1
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CHASSIS ASSEMBLY

1-741580

no. 741438.

see dwg.
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M QOR ASSEMBY 11
Item Part No. Description Item Part No. Description
1 1-114468 Cushion Grommet 17 13-50700 Conduit
2 1-114469 Cushion Washer 18 47-50700 Conduit
3 1-114470 Cushion Retainer 19 20-50710 Conduit
4 1-119529 Motor Pulley 20 65-50721 5/16-18 x 1/4" Long Hex
5 1-119636 Key Socket Head Cup Point Set
_ Screw
6 1-121413 Special Screw .
21 02-54752 5/16-18 M-F Flange Whiz-Lock
7 1-128035 1/2"x90° Street Elbow Nut
8 1-214107 Conduit Connector 22 35-54742 5/16-18 x _5/ " Long M-F Hex
9 1-218941 Expansion Union (Male Head Whiz-Lock Screw
Female)
10 1-219892 Expansion Union (Female) For complete Motor Conduit Assembly order:
11 1-227391 3/4" x 1/2" Conduit Union 420650-1 262A-HS Motor #2
male
(Femake) 420651-1 262A-HS Motor #1
12 2-319063 Conduit
13 1-411188 Meter & Motor Mounting Plate
9 For complete Motor Assembly order:
316479-3 262A-HS
14 Motor 3/4 H.P. (115/230 Volf)
2-417119 General Electric
1-419108 Frankin Blectic
1-421174 A O. Smith 1-741580
15 37-50361 5/16-18 x 1-1/2" Long Hex
Head Cap Screw
16 03-50611 5/16" Plate Washer




ROTARY PUMP ASSEMBLY FOR 262A-HS

Page 822

>
=
2
(v
(o
-
>
O
T
(8}
(2]
-~
B
o
j .
(¢
L

PUMP & AR SEPARATCR

see dwg. no. 75063,

For parts cdlout of
CHASSIS ASSEMBLY
see dwg. no. 741438
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ROTA RY PUMP ASSEMBY FOR 262A-HS

1d1

Iitem Part No Description Item Part No. Description
1 2-13867 Washer 36 14-50641 5/16" Lockwasher
2 1-114468 Cushion Grommet 37 15-50641 3/8" Lockwasher
3 1-114469 Cushion Washer 38 65-50721 5/16-18 x 1/4" Long Hex Socket Head
4 1-114470 Cushion Retainer Cup Point Set Screw
5 1-119636 Key 39 06-50761 #12 Lockwasher Shakeproof
6 1-125619 Gasket
7 1-125630 Compression Spring 40 1-1/2" Female Union
8 1-125632 Check Valve Stem 07-51780 150#
9 1-127786 Grommet 27-51780 250#
10 1-130561 Poppet Retainer
11 1-130562 Poppet Seal 41 06-51901 1" PipePug
12 1-217902 Pump Inlet Connection Gasket 42 05-52020 Compression Elbow
13 1-218897 Valve Seat 43 05-52040 Compression Sleeve
14 1-218914 Cover 44 14-52040 Compression Nut
15 220300-1 Poppet Disc Assembly 45 35-55132 5/16-18 x 5/8" Long M-F Flange
16 2-220383 Coupling Nipple Whiz-Lock Screw
17 1-220849 Idler Arm
18 1-216295 Pump Pulley For complete Rotary Pump Assembly order:
19 1-221668 IderPuley 411284-4 262A-HS
20 1-221821 Pump Support
21 2-224150 Vent Tube For complete Idier Arm & Pulley Assembly order:
22 1-225595 Poppet Guide 37277-16 262A-HS
23 1-312034 Pump Support Bracket
24 14-313235 Gasket
25 2-407747 Pump Inlet Connection
26 1-407757 Pump Discharge Connection
27 06-50211 #12-24 Hex Machine Nut 1-741579
28 03-50301 3/8-16 Hex Nut
29 33-50361 5/16-18 x 3/4" Long Hex Head Cap
Screw
30 35-50361 5/16-18 x 1" Long Hex Head Cap
Screw
31 36-50361 5/16-18 x 1-1/4" Long Hex Head
Cap Screw
32 67-50361 3/8-16 x 1-1/2" Long Hex Head
Cap Screw
33 297-50361 3/8-16 x 1-1/8" Long Hex Head
Cap Screw
34 Pipe1-1/2'x
119-50560 2-1/2" Long (Used with 07-51780)
269-50510 2-1/4"Long (Used with 27-51780)
35 03-50611 5/16" Plate Washer
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ROTA RY PUMP & AR SEP ARAO R =
Item Part No. Description Item Part No. Description
1 1-17526 Gasket 21 1-32089 Separator Cover
2 1-18654 Hoat Lever Pin 22 2-113691 Cover Gasket
3 1-18655 Valve Pin 23 1-113698 Retainer
4 1-18716 Guide Plate 24 1-113703 Bearing
5 1-18717 Spring Plate 25 113776-1 Regulating Poppet Assembly
6 1-18718 Plunger Head 26 1-113819 owd Fet
7 1-18719 Plunger Plate 27 114064-1 Float Assembly
8 1-18720 Plunger Follower 29 21-313235 Gasket
9 1-18721 Valve Cylinder
10 1-18722 Cylinder Head 30 Suction Screen
11 1-18731 Clamp Plate 1-115075 Gasoline
12 1-18734 Float Valve Body 2-115075 Diesel
13 By-Pass Valve Spring 31 1-115642 Regulating Valve Spring
1-18735 (34# To 35-1/2# Spring) (855-BB 32 1-116628 By-Pass Valve Poppet
& 855-CC) 33 1-117475 Packing Gland
1-131178 (éér)]./Z# Spring) (855-DD & 855 34 1-117660 Packing Spring
35 118335-1 Rotary Pump & Separator Body With
Gasket, Bearing, Screws & Spring
14 1-18750 Vent S(_:rew 36 1-118590 Reguiating VValve Seat
15 1-18792 Valve Cylinder Gasket 37 1-118591 Valve Seat GLide
16 1-18799 Vent Screw Guard 38 1-118640 By-Pass Valve Seat
17 1-18860 Float Valve Neede 39 2-120731 Check Valve Cap
18 1-18961 Float Valve Gasket 41 1120733 Poppet Spring
19 25664-1 Pump Rotor Shaft Assembly 43 1-121394 /" Packing
20 1-25879 Bottom Head Gasket 44 1-126295 Plunger Guide
45 1-126343 Plunger Disc

CONTINUED NEXT PAGE ...
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Item Part No. Description Item Part No. Description
46 1.126344 P s 64 38-51911 1/4" Countersunk Pipe Plug
; Unger spacer 65 01-52321 1/4-28 Hex Nut
47 1-210024 Drive Shatt Bearing
48 1-211816 Rotary Pump Idl
50 213168-1 otary DL;rcnz ReTi;fValve 67 Lower Pump Head With Valve SeatGuides,
Asslembly Requlating VValve Seat.
408143-1 855-BB
52 Suction Strainer Cap 408143-2 855-CC
1-232289 855-BB & 855-DD 408143-4 855-DD
2-215030 855-CC
53 By-Pass Valve Assembly 68 211818-1 Rotary Pump Head Assembly
217897-2 U#To35  -1/2# Spring (855-BB & 69 27-51901 1" Pipe Piug 855CC)
855-CC) 70 1-132735 Valve Stem
217897-6 44-1/2# Spring (855-DD & 855- 71 1-232164 Float Assembly
BB) 72 05-52020 38" Tube 90 ° Elbow
54 217898-2 Regulating Valve Assembly For complete Rotary Pump & Air
55 2-313235 Gasket Separator order:
56 403-54921 1/4-20x 1" Long Philips Pan
Head Machine Screw 405952-39 855-BB (162, 162-1-TW, 1248/
57 01-50360 1/4-20 x 1/2" Long Hex Head Cap 50A, 1248/50A-1-TW, 1248/
Screw 50AS, 785, 785MC, 785-1-TW,
4- 16-18 x 7/8" Long Hex H 262 & 262-1-TW, 311, 312,
°8 34-50360 Ec’/ag L0 x 118" Long Hex Head 302,304, 413, 426, 614&.629)
) G DA 405952-40 855-CC (162-2-TW, 1248/50A-
59 72-50360 ?;/gplg z:(ri vi\’u//4 Long Hex Head 2-TW, 785-2-TW, 262-2-TW)
] PO 405952-42 855-DD (162-HC, 1248/50A-
60 297-50360 Sc’/gplgértv%l/S Long Hex Head HS. 1248/50AS-HS & 785-HC
62 17-51210 1/16" Diax 1/2" Long Coter Pin
63 02-51911 1/4" Square Head Pipe Plug

15-75063
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REMOTE CONTROL SYSTEM FOR 262A-RC

138
1 /
=

ﬂaﬂj (Ref.) Column Top Support
J called out on CHASSIS ASSY.
<

For parts callout of POSITIVE
DISPLACEMENT TYPE METER ASSY.
see dwg. no. 74372

2-741446
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REMOTE CONTROL SYSTEM FOR 262A-RC 1of1

ltem Part No. Description [tem Part No. Description
1 Suction Screen Complete
1-115075 Gasoline 15 Pipe 1-1/2" x
2-115075 Diesel 271-50510 4-13/16" Long (Used with 27-51780)
314-50510 5-1/16" Long (Used with 07-51780)
2 1-124296 Gasket
3 1-125865 Nipple 16 1-1/2" Female Union
4 1-215030 Suction Strainer Cap 07-51780 150#
27-51780 250#
5 Filter
1-218950 Standard Duty Wix Filter 17 35-54742 5/16-18 x 5/8" Long M-F Hex Head
1-226999 Water Alert Filter Whiz-Lock Screw
1-311509 Heavy Duty Wix Filter 18 38-54742 5/16-18 x 1" Long M-F Hex Head
1-318183 Cap (Wix GFB Filter) Whiz-Lock Screw
19 43-54742 5/16-18 x 2" Long M-F Hex Head
6 1-38082 Meter Transfer Body Gasket Whiz-Lock Screw
7 127-311105 Gasket 20 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
8 1-312008 Meter Support
9 1-312065 Manifold For complete Meter & Strainer Assembly order:
10 16-313235 Gasket 316594-2 262A-RC (Gallon)
11 315582-1 Meter Mounting Bracket Weld Assy. 316594-10 262A-RC (Litre)
12 Strainer Body
2-406787 Without Wix Filter 2-741446
1-411285 With Wix Filter
13 66-50361 3/8-16 x 1-1/4" Long Hex Head Cap
Screw
14 296-50361 5/16-18 x 1-1/8" Long Hex Head
Cap Screw
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REMOTE CONTROL SYSTEM FOR 262A-1 & 2-RC-TW

(Ref.) Column Top Support
called out on CHASSIS ASSY.

For parts callout of POSITIVE
DISPLACEMENT TYPE METER ASSY.
see dwg. no. 74372
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MODEL 262A—1-RC—-TW MODEL 262A—2—-RC-TW
2-741454
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REMOTE CONTROL SYSTEM FOR 262A-1 & 2-RC-TW ik
ltem Part No. Description [tem Part No. Description

1 Suction Screen Complete 16 Pipe 1-1/2" x

1-115075 Gasoline 271-50510 4-13/16" Long (Used with 27-51780)

2-115075 Diesel 314-50510 5-1/16" Long (Used with 07-51780)
2 1-124296 Gasket 17 Pipe 1-1/2" x
3 1-125865 Nipple 127-50560 7" Long (Used with 27-51780)
4 1-215030 Suction Strainer Cap 313-50510 7-1/4" Long (Used with 07-51780)
5 Filter 18 1-1/2" Female Union

1-218950 Standard Duty Wix Filter 07-51780 150#

1-226999 Water Alert Filter 27-51780 250#

1-3181883 Cap (Wix GFB Filter)

1-311509 Heavy Duty Wix Filter 19 35-54742 5/16-18 x 5/8" Long M-F Hex Head

Whiz-Lock Screw
6 1-38082 Meter Transfer Body Gasket 20 38-54742 5/16-18 x 1" Long M-F Hex Head
7 1-38101 Valve Housing Whiz-Lock Screw
8 127-311105 Gasket 21 43-54742 5/16-18 x 2" Long M-F Hex Head
9 1-312008 Meter Support Whiz-Lock Screw
10 16-313235 Gasket 22 02-54752 5/16-18 M-F Flange Whiz-Lock Nut
11 315582-2 Meter Mounting Bracket Weld Assy.
For complete Meter & Strainer Assembly order:

12 Strainer Body 316594-1 262A-2-RC-TW (Gallon)

2-406787 Without Wix Filter 316594-2 262A-1-RC-TW (Gallon)

1-411285 With Wix Filter 316594-10 262A-2-RC-TW (Litre)

316594-11 262A-1-RC-TW (Litre)
13 2-407244 Manifold
14 66-50361 3/8-16 x 1-1/4" Long Hex Head Cap
Screw 2-741454
15 296-50361 5/16-18 x 1-1/8" Long Hex Head Cap
Screw
.
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SATELLITE DISCHARGE STUB ASSEMBLY
(262AFL—M—1-RC—TW)

For parts callout of
Hydraulic Discharge
Assembly see dwg. no.
73812.

1-73895



¥66T AnC LomiodioD Wiewo L.
(OZUOSPA 090y WI0H [enUep Sied lesuadsia vzag

.-6 dabed

SATELLITE DISCHARGE STUB ASSEMBLY

1-73895
lofl1l

[tem Part No. Description
1 1-220923 Meter Flange
2 13-313235 Gasket
3 35-50361 5/16-18 x 1" Long Hex Head Cap Screw
4 76-50510 1" x 4-1/4" Long Pipe

5 Pipe 1" x
316-50510 2-1/4" Long (Used with 07-51780)
86-50560 2" Long (Used with 27-51780)

6 86-50560 1" x 2" Long Pipe Nipple
7 95-50560 1" x 7" Long Pipe Nipple
06-51700 1" 90° Elbow
9 1-1/2" Female Union

07-51780 150#

27-51780 250#
10 22-51851 1-1/2" x 1" Hex Bushing
For complete Satellite Discharge Stub

Assembly order:
420756-1

1-73895
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1. This manual was easy to follow. YES NO

2. The information was easy to understand. YES NO

3. Section of this manual was the MOST helfuiefly state why)

4. Section of this manual was the LEAST helghulefly state why)
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For technical questions, please contact:
Tokheim Solution Center
Ph: 800-866-6762
or
Fax: 219-470-4644

For service parts, please contact:
Service Parts Department
Ph: 219-470-4710
or
Fax: 800-866-1999
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